FCC ID. AZPT2PL-24G Page 1 of 55

APPLICATION FOR CERTIFICATION
On Behalf of
Futaba Corporation
Radio Control
Model No. : T2PL-2.4G
FCCID : AZPT2PL-24G
Brand: Futaba

Prepared for : Futaba Corporation
1080 Yabutsuka Chosei-son Chosei-gun
Chiba, 299-4395 Japan.

Prepared by : AUDIX Technology Corporation
EMC Department
No. 53-11, Tin-Fu Tsun, Lin-Kou Hsiang,
Taipei Hsien, Taiwan

Tel : (02) 2609-9301, 2609-2133
Fax: (02) 2609-9303

File Number - EM980793

Report Number : EM-F980557

Date of Test : Jul. 30 ~ Aug. 04, 2009
Date of Report :  Aug. 06, 2009

AUDIX Technology Corporation Report No. EM-F980557



FCC ID. AZPT2PL-24G Page 2 of 55

TABLE OF CONTENTS
Description Page
TEST REPORT CERTIFICATION ...ttt e e e e e e 4
1. GENERAL INFORMATION ....ooiiiiiii ittt nna e e s naeesnnee e e 5
1.1.Description OF DEVICE (EUT) ..ottt ettt teene et sne e e eesaeaneeneas 5
1.2.Description OF TSt FACHITY ...c..oiueiieie e e et 6
1.3. MeasureMeNt UNCEITAINTY .......c.oiiiieie ettt sttt et e s saesta e s e steeneeaeeesteeneeses 6
2. CONDUCTED EMISSION MEASUREMET .....coiiii e 7
3. RADIATED EMISSION MEASUREMENT ....ccoiiiiiii ettt 8
3L L TS EQUIPIMENT ...ttt bbb b bbbt b bbbt e e ne s 8
A - RS T=] 11 o TS UPU PP OPOPRPR 8
3.3.Radiated Emission Limits (815.209) ........ccuieirieiriiisieieeieie sttt sn s 10
3.4.0perating Condition OF EUT .....c.ooiiiiiiiieieieee sttt 10
BT ISy A o 0ol [ =SSR 10
3.6.Radiated Emission Measurement RESUILS...........cooiiiiiiiiiiie e 11
4. 20dB BANDWIDTH MEASUREMENT .....ooiiiii et 29
4.1 TESE EQUIPIMIENT . ..ttt bbbt b bbbt e et b bbb e e ene s 29
4.2.Block Diagram OF TESE SELUPD......couieeiieiie ittt ettt et estesteeeesee s e seeseeese e e e 29
4.3.Specification LimitS (815.247(8) (1)) «.eeeeerererierieeaieesestesiesteienessessesesiestesaeseeseeseesessessessesseseeseesensens 29
4.4.0perating Condition OF EUT ..ot 29
4.5.Test Procedure (DA 00-705).......ciieeieiieieeieeee st eteeste ettt aeeseeeteeeeseeaseeseesseeneeaaeaseeseeaseeneeseesseensees 29
4.68. TESE RESUITS ... ettt bttt e bt bt et e ebe e s et e sbeeneesbeene et e 30
5. CARRIER FREQUENCY SEPARATION MEASUREMENT ......ccoccoiiiiiiie e 32
TR =TS A =T TR o] 1T L SR 32
5.2.BIOCK Diagram Of TeSE SELUP. .. .eiueiie ittt sttt e s te s e tesneeneeseesneeneeneas 32
5.3.Specification Limits (815.247(2)(1)) vereeeererererierieieierisiestesieseeieeeesestesiestesseseeeesessessessessesseseeseenenns 32
5.4.0perating Condition OF EUT .....ooviiiiic ettt ns 32
5.5.TeSt Procedure (DA 00-705)......ccuiieieeieieee ettt see et see e e stesneeseesteeneeseeeseetesreeneentesneeneenes 32
BB, TSE RESUITS. ...ttt ettt sttt e e b e st et e e bt e ettt e en b seeebeenbesbeene e tesneeneenes 33
6. TIME OF OCCUPANCY MEASUREMENT ... 36
B. 1. TEST EQUIPIMENT.....cuiiitiiieie ettt e s et e b e st e e b e s be e st e s beebe e st e saease e besseessesbeeteeseesteeneenrean 36
6.2.BIOCK Diagram OF TESE SELUP. ......cveiiiriiiiiteitiitee ettt bbbttt e ens 36
6.3.Specification Limits (815.247(Q)(1)(111)) euvevverererererieieieesiesie st sie ettt ens 36
6.4.0perating Condition OF EUT .....ccvoiiiiiic ettt saeenaenre s 36
6.5.TeSt Procedure (DA 00-705) ..ottt b e se ettt e anes 36
B.6. TEST RESUITS....c.eeeee ettt ettt et b e bt e s e s eeeb e et e she e s e e beebe e e e nbeebeenaesaeeneenaean 37
7. NUMBER OF HOPPING CHANNELS MEASUREMENT .....ccccoiiiiieeee e 41
0 O I= T A =L [0 o]0 LT o SRS 41
7.2.BIOCK Diagram OF TESE SELUP. ......cveeeiriiiiitiriesteri ettt bbbttt b ens 41
7.3.Specification Limits (815.247(2)(1)(111)) -+euvrveerrererieririerieie ettt 41
7.4.0perating Condition OF EUT ....oocioiiiiic ettt sreenaenre s 41
7.5.TeSt Procedure (DA 00-705) ..ottt sttt bbbt ne e enes 41
78, TEST RESUITS ...ttt ettt sttt e et e s e s et et e e st e s ee et e e besaeese e teesee e e neeeneeneenneeneeneean 41
8. MAXIMUM PEAK OUTPUT POWER MEASUREMENT ......cccccoiiiiiii e 43
00 N =T A =L U o] =T o OSSR 43
8.2.BIOCK Diagram OF TESE SEIUPD. ......ceiiiiiiriiiteiteite ettt 43
8.3.Specification Limits (815.247()=(1)) .. . uuerrrererierieierieie ettt 43
8.4.0perating Condition OF EUT ......oiiiiiiice sttt e e ee e nte e nneesneenneas 43
8.5.TeSt Procedure (DA 00-705)......cuuuiieieriiitisiestesieieie ettt b et b b 43
8.6, TOSE RESUILS. ... eeeeee ettt ettt e e e et e e s et e st e s beene e neeeteeneeseeeseeneeseeeneetenneennenen 43

AUDIX Technology Corporation Report No. EM-F980557



FCC ID. AZPT2PL-24G Page 3 of 55

9. EMISSION LIMITATIONS MEASUREMENT ....ooiiiii e 44
LR IS A =T U o] 7= L SR 44
9.2.BloCK Diagram Of TeSt SEIUPD......ciuiiiiiieiee ittt et e e e nee e te e sreesneesraesreesnees 44
9.3.Specification LimItS (815.247(C)) ... uueurirririerieiteieiieisie sttt sttt bttt 44
9.4.0perating Condition OF EUT ..ot nee e 44
9.5.Test Procedure (DA 00-705).......ciciiieeieeieesieesre e esteesteeseeseesaesnee s e e beesteesseesseeaseeenseeseeesreesseesseessnes 44
0.6, TOSE RESUILS. ... eveeetete sttt sttt et e st et e e s te et et esse e s e e beeseesaeeteentesbeesaententeaneetenneeneenren 45

10. BAND EDGES MEASUREMENT ..ottt 47
00 ISy o 0o 1 o O TT 47
10.2. Block Diagram Of TESE SELUD ...ccueeiieiieiiecieesie e ee e se e ste e st be e et e e te e teesreesneeeneeenee e e 47
10.3. Specification Limits (815.247(C)) «.ervuereereeirieririerisieresieesteesie sttt st sesnesessene e 47
10.4. Operating Condition OF EUT .......coiiiiiii ittt ene e e 47
10.5. Test Procedure (DA 00-705) ....cccciiiieieeiiee it se e s e te e ste e steesre e st e sreesseessaeenteeteesteesteesneesneesneeenes 47
10.8. TESE RESUILS ...ttt bbbt bbb bbbttt bttt ettt e enes 47

11. DEVIATION TO TEST SPECIFICATIONS ..o 49

12. PHOTOGRAPHS ..ottt e et e e et e e e be e e srbe e e anteeeaneee s 50
12.1. Photos of Radiated Measurement at Semi-Anechoic Chamber............cocovveiviiveienie s 50
12.2. Photo of 20dB Bandwidth IMeasUIEMENT .............ccoiiiiieieie e 52
12.3. Photo of Carrier Frequency Separation MeaSUIEMENT ...........cocuvrveeiieeieeieeseesiee e e see e eneeeseee e 52
12.4. Photo of Time of OCCUPANCY MEASUIEMENT.........cviiriiiieriiite ettt 53
12.5. Photo of Number of Hopping Channel MeasuremMent ...........ccocvevirieieienieie e 53
12.6. Photo of Maximum Peak Output POWer MeasUremMEeNt..........cccvvveiieiiieeiee e sieesiee e e sne e e see e 54
12.7. Photo of Emission Limitation MeasUI€MENT...........c.cocviveiereiieerie e se e e e sie e see e eesnens 54
12.8. Photo of Band EAQeS MEASUIEMENT .........cuiiiiie ittt ne e e nee e e 55

APPENDIX | (Radiated Test Data for frequency rang above 1GHz at Semi-Anechoic Chamber)

AUDIX Technology Corporation Report No. EM-F980557



FCC ID. AZPT2PL-24G Page 4 of 55

TEST REPORT CERTIFICATION

Applicant :  Futaba Corporation
Manufacturer :  Futaba Corporation
EUT Description Radio Control
FCCID : AZPT2PL-24G
(A) Model No. . T2PL-2.4G
(B) Serial No. : N/A
(C) Brand . Futaba
(D) Power Supply : DCo6V
(E) Test Voltage : DC 6V (Via Batteries)

Measurement Procedure Used:

FCC RULES AND REGULATIONS PART 15 SUBPART C, July. 2008
AND ANSI C63.4/2003

(FCC CFR 47 Part 15C, §15.207 and §15.209 and 815.247)

The device described above was tested by AUDIX Technology Corporation to determine the
maximum emission levels emanating from the device. The maximum emission levels were
compared to the FCC Part 15 subpart B & C limits.

The measurement results are contained in this test report and AUDIX Technology
Corporation is assumed full responsibility for the accuracy and completeness of these
measurements. Also, this report shows that the EUT to be technically compliant with the FCC
official limits.

This report applies to above tested sample only.  This report shall not be reproduced in part
without written approval of AUDIX Technology Corporation.

Date of Test:  Jul. 30 ~ Aug. 04, 2009 Date of Report : Aug. 06, 2009

Producer : 7N:A )i M

(Tina Huang/Ad.néiJnistrator)

Review : W % ﬂ/"‘?

‘(Henning\dhang/ Su}ﬁ/isor)

(Ben Cheng/Manager)
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1. GENERAL INFORMATION

1.1. Description of Device (EUT)

Description : Radio Control (Transmitter Unit)
Model Number : T2PL-2.4G

Serial Number : N/A

FCCID : AZPT2PL-24G

Applicant : Futaba Corporation

1080 Yabutsuka Chosei-son Chosei-gun
Chiba, 299-4395 Japan.
Manufacturer : Futaba Corporation

1080 Yabutsuka Chosei-son Chosei-gun
Chiba, 299-4395 Japan.

Radio Technology ! FHSS Modulation
Frequency Band : 2404.000MHz ~ 2447.500MHz
Tested Frequency : 2404.000MHz (Channel 01)

2425.000MHz (Channel 15)
2447.500MHz (Channel 30)

Frequency Channel : 30 channels

Antenna (Pencil Antenna) Antenna Gain: 1.3dBi
Date of Receipt of Sample Apr. 06, 2009

Date of Test : Aug. 06, 2009

AUDIX Technology Corporation Report No. EM-F980557



1.2. Description of Test Facility

Name of Firm

Test Location & Facility
(AC)

FCC ID. AZPT2PL-24G Page 6 of 55

AUDIX Technology Corporation

EMC Department
No. 53-11, Tin-Fu Tsun, Lin-Kou Hsiang,
Taipei Hsien, Taiwan

Semi-Anechoic Chamber
No. 53-11, Tin-Fu Tsun, Lin-Kou Hsiang,
Taipei Hsien, Taiwan.

May 14, 2009 File on
Federal Communication Commission
Registration Number: 90993

NVLAP Lab. Code 200077-0
TAF Accreditation No 1724
1.3. Measurement Uncertainty
Test Item Frequency Range Uncertainty (dB)
30MHz~300MHz +2.91dB
Radiation Test 300MHz~1000MHz +2.94dB
(Distance: 3m)
Above 1GHz +5.02dB

Remark : Uncertainty = kug(y)

Test Item Uncertainty
20dB Bandwidth + 0.2kHz
Carrier Frequency Separation + 0.2kHz
Time Of Occupancy + 0.03sec
Maximum peak Output power + 0.52dBm
Emission Limitations +0.13dB
Band Edges +0.13dB

AUDIX Technology Corporation Report No. EM-F980557
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2. CONDUCTED EMISSION MEASUREMET

[ The EUT only employs battery power for operation, no conductive emission
limits are required according to FCC Part 15 Section §15.207)

AUDIX Technology Corporation Report No. EM-F980557
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3. RADIATED EMISSION MEASUREMENT

3.1. Test Equipment

The following test equipment was used during the radiated emission measurement:
3.1.1. For Frequency Range 30MHz~1000MHz (at Semi-Anechoic Chamber)

Item Type Manufacturer | Model No. | Serial No. | Last Cal. Next Cal.
1. |Spectrum Analyzer HP 8564EC | 3946A00249 | Oct. 24, 08’ | Oct. 23, 09’
2. |Test Receiver R&S ESCS30 100265 |Aug. 28, 08’ |Aug. 27, 09’
3. |Pre-Amplifier HP 8447D |2944A06305| Feb. 04, 09’ | Feb. 03, 10’
4. |Biconical Antenna CHASE VBAG106A 1264 Mar. 20, 09’ | Mar. 19, 10’
5. |Log Periodic schwarzbeck | VHALPILL 0810 | Mar. 20, 09" |Mar. 19, 10°
Antenna 08-A
3.1.2. For Frequency Above 1GHz (at Semi-Anechoic Chamber)
Item Type Manufacturer | Model No. | Serial No. | Last Cal. Next Cal.
1. [Spectrum Analyzer HP 8564EC | 3946A00249 | Oct. 24, 08’ | Oct. 23, 09’
2. |Pre-Amplifier HP 8449B |3008A00529| Dec. 31, 08’ | Dec. 30, 09’
3, |2:4GHz Notch ewt  [EWTLA01 65 Ipec 08, 08’ | Dec. 07, 09°
Filter 070
4 3.5G High Pass HP 84300- 005 Jan. 09, 09’ | Jan. 08, 10’
" |Filter 80038
5. |Horn Antenna EMCO 3115 9112-3775 |May 15, 09’ | May 14, 10’
6. [Horn Antenna EMCO 3116 2653 Oct. 03, 08’ | Oct. 02, 09’
3.2. Test Setup

3.2.1. Block Diagram of connection between EUT and simulators

RADIO CONTROL
(EUT)

AUDIX Technology Corporation Report No. EM-F980557
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3.2.2. Semi-Anechoic Chamber (3m) Setup Diagram for 30-1000MHz

ANTENNA TOWER

— ANTENNA ELEVATION VARIES FROM 1m TO 4m

3 METERS EUT

0.8m
TURN TABLE

GROUND PLANE

— TEST EQUIPMENT

3.2.3. Semi-Anechoic Chamber (3m) Setup Diagram for above 1GHz

ANTENNA TOWER

[Iil ANTENNA ELEVATION VARIES FROM 1Im TO 4m

3am EUT

0.8 m

TURN TABLE

GROUND PLANE

— TEST EQUIPMENT

AUDIX Technology Corporation Report No. EM-F980557
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3.5.
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Radiated Emission Limits (§15.209)
FREQUENCY DISTANCE FIELD STRENGTHS LIMITS
MHz Meters uV/m dBuV/m
30~88 3 100 40.0
88 ~ 216 3 150 43.5
216 ~ 960 3 200 46.0
Above 960 3 500 54.0
Above 1000 3 74.0 dBuV/m (Peak)
54.0 dBuV/m (Average)

Remark : (1) Emission level (dBuV/m) = 20 log Emission level (uV/m)

(2) The tighter limit applies at the edge between two frequency bands.

(3) Distance refers to the distance in meters between the measuring
instrument antenna and the closed point of any part of the device or
system.

(4) The limits in this table are based on CFR 47 Part 15.205(a)(b) and Part
15.209 (a).

(5) The over 1GHz limit, FCC limit is used based on CFR 47 Part 15.35 (b)
and Part 15.205(b) & Part 15.209(e) and Part 15.207(c).

Operating Condition of EUT

3.4.1. Setup the EUT (Radio Control) as shown on 3.2.
3.4.2. To turn on the power of all equipment.
3.4.3. The EUT was set the PC system using test program “Futaba Term”.

3.4.4. Transmit Mode: The EUT was set to continuously transmit signals at
2404.000MHz ~ 2425.000MHz and 2447.500MHz during testing.

3.4.5. Receive Mode: The EUT was set to continuously receive signals at
2425.000MHz during testing.

Test Procedure

The EUT and its simulators were placed on a turn table which was 0.8 meter above the
ground. The turn table rotated 360 degrees to determine the position of the
maximum emission level. EUT was set 3 meters away from the receiving antenna
which was mounted on an antenna tower.  The antenna moved up and down between
1 to 4 meters to find out the maximum emission level. Broadband antenna such as
calibrated biconical and log-periodical antenna or horn antenna were used as a
receiving antenna.  Both horizontal and vertical polarization of the antenna were set
on measurement. In order to find the maximum emission, all of the interface cables
were manipulated according to FCC ANSI C63.4-2003 regulation.

The bandwidth of the R&S Test Receiver ESCS30 was set at 120kHz. (For 30MHz to
1000MHz)

AUDIX Technology Corporation Report No. EM-F980557
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The resolution bandwidth and video bandwidth of test spectrum analyzer is 1MHz for
peak detection (PK) at frequency above 1GHz.

The resolution bandwidth of test spectrum analyzer is 1IMHz and the video bandwidth
is 10Hz for average detection (AV) at frequency above 1GHz.

The frequency range from 30MHz to 25GHz (Up to 10™ harmonics from fundamental
frequency) was checked.

Radiated Emission Measurement Results

PASSED.
(All emissions not reported below are too low against the prescribed limits.)

EUT : Radio Control M/N : T2PL-2.4G
Test Date : Jul. 30,2009  Temperature : 27°C  Humidity : 55%

For Frequency Range 30MHz~1000MHz:

The EUT select worst position “stand” and with following test modes were
performed during this section testing and all the test results are listed in section 3.6.1.

Reference Test Data

Mode| Channel | Frequency | Test Mode | Position - -
Horizontal | Vertical
1. 01 |2404.000MHz Stand #10 #9
2. 15 |2425.000MHz| Transmit | Stand #12 #11
3. 30 |2447.500MHz Stand #11 #12
4. 15 |2425.000MHz| Receive | Stand #9 #10
* Above all final readings were measured with Quasi-Peak detector.

For Frequency above 1GHz:

The EUT select worst position “stand” and with the following test modes were
measured within semi-anechoic chamber.  All the graphical results are attached in
Appendix | and all the final readings are listed in section 3.6.2.

Mode| Channel Frequency Test Mode Position
1. 01 2404.000MHz Stand
2. 15 2425.000MHz Transmit Stand
3. 30 2447.500MHz Stand
4, 15 2425.000MHz Receive Stand

* Above all final readings were measured with Peak detector and Average detector.

AUDIX Technology Corporation Report No. EM-F980557
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For Restricted Bands:

The EUT was tested in restricted bands and all the test results are listed in section
3.6.3. (The restricted bands defined in part 15.205(a))

Reference Test Data
Mode | Channel | Frequency Test Mode - -
Horizontal Vertical
) 01 2404.000MHz | Transmit #1,#4 #2, #3
2. 30 2447 500MHz | Transmit #8, #5 #7, #6

AUDIX Technology Corporation Report No. EM-F980557
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3.6.1. Frequency Range 30-1000MHz

@ AUDIX TECHNOLOGY Corp. EMC Laboratory
A U D IX MNo.33-11, Tin-fu Tsun, Lin-kou Hsiang, Taipei
County, Tarwan E.O.C. Post Code:24443

Tel+836-2-26002133 Fax-+336-2-26000303
Email:ttemc@ tteme.com.tw

Dat

a: 10 File: D:\EM980793-futaba\TX2404.EMI {16)
50 Level (dBu\/m)

FCC PART-15C
fdB

40
L pE—— .7 g 0 10
ko)

030 224, 418, 612, 806, 1000
Frequency (MHz)

Site no. : =ite Data no. : 10
Dis. / Bnt. : 3m VBRELOELA/UHALPS108Z Ant. pol. : HORIZONWNTLL
Limit : FCC PART-13C
Env. / Ins. : B564EC 27*C/55% Engineer : Jarweil Wang
EUT : Radio Control M/N:T2FL
Bower Rating : DC &V
Test Mode : TX2404

Znt. Cable Emis=ilion

Freq. Factor Loss Reading Level Limits Margin Remark

(MEZ) (dB/m) (dB) (dBpv) (dBpv/m) (dBpv/m) (dB)

1 87.500 16.84 2.10 132.3¢ 32.30 43.50 11.20
2 118.270 18.94 2.30 13.67 34.51 43.50 8§.39
3 245,220 23.74 3.30 3.83 31.08 46.00 14.94
4 337.450 15.0% 4.20 10.8&2 259.51 45.00 16.0%
S 332.460 1%5.64 7.00 3.38 30.02 46.00 15.98
= 228.650 1%.8% 6.70 2.323 32.12 46.00 13.88
7 611.030 21.41 5.30 5.26 33.597 45.00 12.03
8 Te7.200 23.8¢6 6.80 2.84 33.45 46.00 12.51
2 T793.350 23.94 6.20 2.21 34.05% 46.00 11.51
10 946.6350 25.76 7.50 0.88 34.14 46.00 11.86

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading.
2. The emission levels that are 2Z0dE below the cfficial
limit are not reported.

AUDIX Technology Corporation Report No. EM-F980557
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AUDIK TECENOLOGY Corp. EMC Laboratory
No.33-11, Tin-fu Tsun, Lin-kou Hsiang, Taipei
County, Taiwan E.0.C. Post Code:24443

Tel:+886-2-26092133 Fax-+886-2-26000303

Email:ttemc @ tteme.com.tw

Data: 9
20 Level (dBuV/m)

File: DMEM9E0793-futaba\TA2404.EMI (16)

FCC PART-15C |
fom
40—'
ﬁ 2 4 . . 8 g
3 i -
0 30 224, 418. 612. 806. 1000
Frequency (MHz)
Site no. =ite Data no. 5
Dis. / Ant. 3m  VBRG610OGA/UHRALPS108R &nt. pol. VERTICAL
Limit FCC PART-1:3C
Env. / In=. B5E4EC 27%C/55% Enginesr Jarwel Wang
EUT Radio Control M/N:T2PL
Power Rating Do &V
Test Mode TX2404
Znt. Cable Emis=ion
Freq. Factor Loss Reading Level Limits Margin Remark
(MHz) (dB/m) (dB) (dBpvV) (dBuV/m) (dBuv/m) (dB)
1 115.240 1%5.02 2.30 .78 31.10 43,50 12.40
2 250.150 23.83 3.350 6.35 33.e68 46.00 12.32
3 232.460 15.64 .00 2.453 25.05 46.00 16.591
4 611.030 21.41 6.30 3.30 33.21 45.00 12.7%
3 637.220 20.52 6.20 3.88 31.00 45.00 15.00
=] 662.440 22.47 6.35 0.77 25.64 46.00 16.36
7 Te7.200 23.86 6.80 0.597 3l.62 45.00 14.38
8 522.400 24.52 7.40 2.1% 34.11 46.00 11.85%
5 845.630 25.76 T.50 .05 23.31 4g5.00 12.6%

1.
2.

Emission Level=
The emiszsion levels that

limit are not reported.

Intenna Factor + Cable Los= + Reading.
are 20dBE below the official

AUDIX Technology Corporation Report No

. EM-F980557
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@ AUDIX TECHNOLOGY Corp. EMC Laboratory
A | l D IX No.33-11, Tinfu Tsun, Lin-kou Hsiang, Taipel
County, Tarwan R.0.C. Post Code:24443

Tel+886-2-26092133 Fax+886-2-26099303
Email:tteme@tteme. com.ow

Dat

a:12 File: D:EM9B807 93 futaba\TX2425.EMI {16)
80 Level (dBu\/m)

FCC PART-15C
-pdB

40
) 78 910

n

2 13 4 18 Lokt
W ALE S
030 224. 218, 612. 806. 1000
Frequency (MHz)
Site no. 1 =ite Data no. : 12
Dis. / Znt. : 3m  VBAGLOGA/UHALPY91082 Lnt. pol. : HORIZONTLL
Limit : FCC PART-15C
Env. / Ins. : BSE4EC 27+C/55% Engineer : Jarwel Wang
EUT : Radioc Control M/N:T2FL
Power Rating : DC &V
Test Mode : THZ425
Znt. Cable Emis=ion
Freq. Factor Loss Reading Level Limits Margin Remark

(MEZ) (dB/m) (dB) (dBpv) (dBpv/m) (dBpv/m) (dB)

1 120.210 15.04 2.30 12.:55 33.53 43.530 9.37
2 234.070 24.13 3.60 2.596 30.65 46.00 15.31
3 337.450 15.0% 4.20 9.57 28.88 46.00 17.14
4 338.650 1%5.89% 6.70 3.17 258.76 45.00 16.24
S 611.030 21.41 6.30 T.77 35.48 46.00 10.52
= 637.220 20.%22 5.20 3.24 30.38 46.00 15.64
7 Te7.200 23.8¢ 6.80 2.43 33.08 45.00 12.52
8 T93.350 23.98 6.50 3.21 34.15 46.00 11.31
2 922.400 24.52 7.40 1.41 33.33 46.00 12.67
10 946.6350 25.76 7.50 0.26 33.52 46.00 12.48

Remarks: 1. Emission Lewvel= &Zntenna Factor + Cable Loss + Reading.
2. The emission levels that are 2Z0dB below the official
limit are not reported.

AUDIX Technology Corporation Report No. EM-F980557
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AUDIX TECENOLOGY Corp. EMC Laboratory
Na.33-11, Tinfu Tsun, Lin-kou Hsiang, Taipei
County, Tarwan E.0.C. Post Code:24443
Tel+886-2-26002133 Fanx+886-2-26000303
Email:ttemc@ tteme.com.tw

Data: 11 File: DY EM920793-futaba\TA2425.EMI (16)
Level (dBuV/m)
80
FCC PART-15C |
fae
40—'
_|1—‘ ) 3 5 . - 910
il
030 224. 218, 612. 806. 1000
Frequency (MHz)
Site no. =ite Data no. 11
Dis. / Ant. 3m  VBRGE1lO06A/UHALES108L Ant. pol. VERTICAL
Limit FCC PART-13C
Env. / Ins. BSE4EC 27+C/55% Engineer Jarwel Wang
EUT Radio Control M/N:T2PL
Fower Rating D &V
Test Mode THZ242Z5
Znt. Cable Emis=ilion
Fredq. Factor Los= Reading Level Limit=s Margin Remark
(MH=z) {dB/m) (dB) {dBpV) (dBpV/m) (dBpV/m) (dB)
1 120.210 195.08 2.30 7.69 25.07 43.50 14.43
pe 251.160 23.50 3.50 4,14 21.53 45.00 14,47
2 332.460 15.64 7.00 3.15 25.75 45.00 le.21
4 258.650 1%.8% 6.70 2.45% 25.08 46.00 16.52
3 611.030 21.41 6.30 4.58 32.25 45.00 13.71
=] 637.220 20.52 6.20 3.44 30.586 46.00 15.44
7 Te7.200 23.86 6.80 0.72 31.37 45.00 14.63
8 753.350 23.958 6.50 0.75 31.63 46.00 14.37
S 522.400 24.52 7.40 1.34 33.26 45.00 12.74
10 S46.6350 25.76 7.50 0.10 33.3e6 45.00 12.64

Remarks: 1. Emission Level= Entenna Factor + Cable Loss + Reading.

2. The emiszszion levels that are Z0dE below the official

limit are not reported.

AUDIX Technology Corporation Report No. EM-F980557
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@) AUDIX TECHNOLOGY Corp. EMC Laboratory
A | l D IX No.33-11, Tin-fu Tsun, Lin-kou Hsiang, Taipei
County, Taiwan E.0O.C. Post Code:24443

Tel+886-2-26002133 Fax+886-2-26000303
Email:ttemc @ tteme.com.tw

Dat

a1
Level (dBuVW/m)
a0

File: DMEM9E0793-futaba\TA2447.5.EMI (16)

40—' )
I i , 80 10

FCC PART-15C
-$dB.

| st abedpet

30

Site no.
Dis. / Ant.
Limit

Env. / Ins.
EUT

Fower Rating
Test Mode

1 118.270
2 248.250
2 337.450
4 455.830
2 228.850
= 611.030
K T740.040
8 TeT.200
9 T723.350
10 946.6350

224, 418. 612. 806. 1000

Frequency (MHz)

=ite Data no. =: 11

3m VBLE106A/UHALES108R nt. pol. : HORIZONTAL

FCC PARRT-13C

BSE4EC 27%C/55% Engineer : Jarwel Wang

Radio Control M/N:T2PL

DC &V

TH2447.5

nt. Cable Emission

Factor Loss EReading Level Limits Margin Remark

(dB/m} (dB) (dBuvV) (dBuV/m) (dBuV/m) (dB)

18.54 2.30 10.%52 32.1¢6 43.50 11.34
23.66 3.30 2.21 25.37 46.00 l6.63
15.0% 4.20 10.25 259.54 45.00 16.46
17.75 5.50 3.83 27.18 46.00 18.82
15.89 6.70 4.55 31.14 46.00 l4.8¢6
21.41 5.30 7.37 35.08 45.00 10.92
22.38 G.64 3.05 32.07 46.00 13.53
23.86 6.80 2.55 24.60 46.00 11.40
232.98 6.90 3.06 33.594 45.00 12.06
25.76 T.20 -0.05 33.21 46.00 12.7%

Eemarks: 1. Emission Level= Antenna Factor + Cable Los=s + Reading.

2. The emiszszion levels that are Z0dE below the official

limit are not reported.

AUDIX Technology Corporation Report No. EM-F980557
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@ AUDIX TECHNOLOGY Corp. EMC Laboratory
A | l D IX No.33-11, Tinfu Tsun, Lin-kou Hsiang, Taipel
County, Tarwan BE.0O.C. Post Code:24443

Tel+886-2-26092133 Fax+886-2-26000303
Email:tteme@tteme. com.ow

Dat

a:12 File: DI EM9807 93 futaba \TX2447.5.EMI {16)
80 Level (dBu\/m)

FCC PART-15C
-pdB

30 224, 418. 612. 806. 1000
Frequency (MHz)

Site no. : =ite Data no. : 12
Dis. / Bnt. =: 3m  VBRG10GL/UHALP3108A Znt. pol. : VERTICAL
Limit : FCC BART-15C
Env. / Ine. : B3E64EC Z7*C/55% Enginser : Jarwel Wang
EUT : Radio Control M/N:T2PL
Power Rating : DC &7
Test Mode 1 TX2447.5

Znt. cCabkle Emis=sion

Freq. Factor Loss Reading Level Limits Margin Remark

(MH=z) {dB/m) (dE) (dBuV) (dBpV/m) (dBpv/m) (dB)

1 115.240 19.02 2.30 6.65 27.57 43.50 15.53
2 273.470 25.14 3.70 0.886 25.70 46.00 16.30
2 332.460 19.64 7.00 2.47 259.11 45.00 16.8%
4 3538.650 1%.85%5 6.70 2.75 25.34 46.00 16.66
2 611.030 21.41 6.30 5.548 33.65 46.00 12.31
= 637.220 20.92 5.20 4.58 31.70 45.00 14.30
K 687.660 23.26 6.50 -0.28 25.47 46.00 16.53
8 T40.040 22.348 6.64 1.59% 30.81 46.00 15.39
9 522.400 24.52 7.40 1.37 33.28% 45.00 12.71
10 948.550 25.88 T.30 0.64 34.02 46.00 11.958

Remarks: 1. Emission Level= Entenna Factor + Cable Los= + Reading.
2. The emission levels that are Z0dE below the official
limit are not reported.

AUDIX Technology Corporation Report No. EM-F980557



AUDIX J

FCC ID. AZPT2PL-24G Page 19 of 55

AUDIK TECENOLOGY Corp. EMC Laboratory
No.33-11, Tin-fu Tsun, Lin-kou Hsiang, Taipei
County, Taiwan E.0O.C. Post Code:24443

Tel+886-2-26092133 Fax-+836-2-26000303

Email:ttemc @ tteme.com.tw

Data: 9
20 Level (dBu\/m)

File: DMEM920793-futaba\RAX2425.EMI (12)

FCC PART-15C

B

10

.

30

Site no.

224, 418, 612.
Frequency (MHz)

site Data no.

806.

S

HORIZONTAL

Jarwel Wang

Margin Remark

(dB)

1000

Dis. / Ant. 3m VBRE106LA{1264) 2006 nt. pol.
Limit FCC PART-13C
Env. / Ins. 8564EC 27*C/55% Engineer
EUT Radio Control M/N:TZ2EL
Power Rating D BV
Test Mode R¥Z2425
Znt. Cable Emis=ilion
Freq. Factor Loss Reading Level Limits
(MHz) (dB/m) (dB) (dBpv) (dBuv/m) (dBuv/m)
1 117.300 18.83 2.30 13.33 34.45 43.50
2 253.100 24.03 3.60 3.81 31.47 45.00
3 312.270-500.00 4.00 524.52 28.52 46.00
4 308.210-500.00 6.80 523.02 25.82 45.00
3 358.650-500.00 6.70 523.80 30.50 45.00
=] 611.030-500.00 6.30 526.08 32.38 46.00
7 T67.200-500.00 6.80 525.73 32.53 45.00
8 753.350-500.00 6.90 526.81 33.71 46.00
5 522.400-500.00 T.40 525.8% 23,29 45.00
10 573.810-500.00 7.70 5325.594 33.64 54.00

Eemarks: 1. Emizszion Level=

limit are not reported.

Antenna Factor + Cable Loss + Reading.
2. The emisszion levels that are 2Z0dB bhelow the official

AUDIX Technology Corporation Report No. EM-F980557
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AUDIK TECENOLOGY Corp. EMC Laboratory
No.33-11, Tin-fu Tsun, Lin-kou Hsiang, Taipei
County, Taiwan E.0.C. Post Code:24443
Tel+886-2-26002133 Fax+886-2-26000303
Email:ttemc @ tteme.com.tw

AUDIX J

Data: 10
20 Level (dBuV/m)

File: DMEM920793-futaba\RAX2425.EMI (12)

FCC PART-15C
-pdB

40___J_______J ; G - g 9 10
MWW

=5
(=]
A
4

30 224, 418. 612. 806. 1000
Frequency (MHz)
Site no. : =ite Data no. : 10
Dis. / Bnt. : 3m VBAGIOGA/UHALP9108Z Lnt. pol. VERTICAL
Limit FCC PART-1:3C
Env. / Ins. B5E64EC 27+C/55% Engineer Jarwel Wang
EUT Radio Control M/N:T2PL
Power Rating Do &V
Test Mode R¥Z425
Znt. Cable Emis=ion
Freq. Factor Loss Reading Level Limits Margin Remark
(MHz) (dB/m) (dB) (dBpvV) (dBuV/m) (dBupv/m) (dB)

1 121.180 15.15 2.30 g.&5 30.15 43,50 12.35

2 252.130 23.5% 3.35%9 4.41 31.58 45.00 14.02

3 337.450 15.05 4.20 10.31 25.80 46.00 16.20

4 455.830 17.75 5.50 4.52 27.77 46.00 18.23

3 3538.650 1%5.8% 6.70 4.25 30.84 45.00 15.16

=] 611.030 21.41 6.30 6.36 34.07 46.00 11.%3

7 637.220 20.85Z2 6.20 4.15 31.27 45.00 14.73

8 Te7.200 23.8¢6 6.80 2.25 32.54 45.00 12.06

S 753.350 23.:98 6.90 2.90 33.78 46.00 12.22

10 546.6350 25.76 7.30 0.17 33.43 45.00 12.57

Antenna Factor + Cable Loss + Reading.
that are 2Z0dE below the ocfficial

Eemarks: 1. Emizszion Level=
2. The emiszszion levels
limit are not reported.

AUDIX Technology Corporation Report No. EM-F980557
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3.6.2. Above 1GHz Frequency Range Measurement Results

Date of Test :

EUT :

Test Mode :
Emission

Frequency
MHz

Jul. 30, 2009 Temperature : 27°C
Radio Control Humidity : 559

Transmit, Channel: 01 (Frequency: 2404.000MHz), Position: Stand

Antenna Cable

Factor
dB/m

Loss

dB

Meter Reading Emission Level

Peak  2249.920
2325.520
4808.500
4913.500

Average  2249.920
2325.20
4808.500
4913.500

Horizontal Horizontal Limits Margin
dBuVv dBuVv/m dBuV/m dB
6.04 40.54 74.00 33.46
8.73 43.47 74.00 30.53
7.92 50.67 74.00 23.33
4.06 47.11 74.00 26.89
3.70 38.20 54.00 15.80
6.60 41.34 54.00 12.66
7.27 50.02 54.00 3.98
3.16 46.01 54.00 7.99

: 1. Emission Level = Antenna Factor + Cable Loss + Meter Reading.

2. Measurement was up to 25GHz, but the emissions level were too
low against the official limit and not report.

Remark

Emission
Frequency
MHz

Antenna Cable

Factor
dB/m

Loss

dB

Meter Reading Emission Level

Peak  2249.920
2325.520
4808.500

Average  2249.920
2325.520
4808.500

Vertical Vertical Limits Margin
dBuVv dBuV/m dBuVv/m dB
12.03 46.53 74.00 27.47
13.24 47.98 74.00 26.02

8.52 51.27 74.00 22.73
8.85 43.35 54.00 10.65
9.44 44.18 54.00 9.82
7.57 50.32 54.00 3.68

Remark

: 1. Emission Level = Antenna Factor + Cable Loss + Meter Reading.

2. Measurement was up to 25GHz, but the emissions level were too
low against the official limit and not report.

AUDIX Technology Corporation Report No. EM-F980557



Date of Test :

EUT :
Test Mode

Emission
Frequency
MHz

FCC ID. AZPT2PL-24G Page 22 of 55

Jul. 30, 2009 Temperature : 27°C
Radio Control Humidity : 559

Transmit, Channel: 15 (Frequency: 2425.000MHz), Position: Stand

Antenna Cable

Factor
dB/m

Loss

dB

Meter Reading Emission Level

Peak  2296.960
4850.500
4895.500

Average  2296.960
4850.500
4895.500

Horizontal Horizontal Limits Margin
dBuVv dBuVv/m dBuV/m dB
3.07 37.72 74.00 36.28
6.58 49.44 74.00 24.56
6.01 49.02 74.00 24.98
0.59 35.24 54.00 18.76
5.69 48.55 54.00 5.45
4.83 47.84 54.00 6.16

: 1. Emission Level = Antenna Factor + Cable Loss + Meter Reading.
2. Measurement was up to 25GHz, but the emissions level were too
low against the official limit and not report.

Remark

Emission
Frequency
MHz

Antenna Cable

Factor
dB/m

Loss

dB

Meter Reading Emission Level

Peak  2283.520
2347.360
4850.500

Average  2283.520
2347.360
4850.500

Vertical Vertical Limits Margin
dBuVv dBuVv/m dBuV/m dB
7.52 42.13 74.00 31.87
9.50 44.30 74.00 29.70
9.12 51.98 74.00 22.02
5.34 39.95 54.00 14.05
6.78 41.58 54.00 12.42
8.56 51.42 54.00 2.58

Remark

: 1. Emission Level = Antenna Factor + Cable Loss + Meter Reading.

2. Measurement was up to 25GHz, but the emissions level were too
low against the official limit and not report.

AUDIX Technology Corporation Report No. EM-F980557



Date of Test :

EUT :
Test Mode
Emission

Frequency
MHz

FCC ID. AZPT2PL-24G Page 23 of 55

Jul. 30, 2009 Temperature : 27°C
Radio Control Humidity : 55%

Transmit, Channel: 30 (Frequency: 2447.500MHz), Position: Stand

Antenna Cable

Factor
dB/m

Loss

dB

Meter Reading Emission Level

Peak  2283.520
2347.360
4895.500

Average  2283.520
2347.360
4895.500

Horizontal Horizontal Limits Margin
dBuVv dBuV/m dBuV/m dB
3.49 38.10 74.00 35.90
2.98 37.78 74.00 36.22
3.62 46.63 74.00 27.37
1.98 36.59 54.00 17.41
0.43 35.23 54.00 18.77
2.99 46.00 54.00 8.00

: 1. Emission Level = Antenna Factor + Cable Loss + Meter Reading.

2. Measurement was up to 25GHz, but the emissions level were too
low against the official limit and not report.

Remark

Emission
Frequency
MHz

Antenna Cable

Factor
dB/m

Loss

dB

Meter Reading Emission Level

Peak  2283.520
2350.720
4895.500

Average  2283.520
2350.720
4895.500

Vertical Vertical Limits Margin
dBuVv dBuV/m dBuVv/m dB
7.63 42.24 74.00 31.76
5.95 40.77 74.00 33.23
4.57 47.58 74.00 26.42
5.67 40.28 54.00 13.72
3.30 38.12 54.00 15.88
3.83 46.84 54.00 7.16

Remark

: 1. Emission Level = Antenna Factor + Cable Loss + Meter Reading.

2. Measurement was up to 25GHz, but the emissions level were too
low against the official limit and not report.

AUDIX Technology Corporation Report No. EM-F980557



Date of Test :

EUT :
Test Mode

Emission
Frequency
MHz

FCC ID. AZPT2PL-24G Page 24 of 55

Jul. 30, 2009 Temperature : 27°C
Radio Control Humidity : 559

Receive, Channel: 15 (Frequency: 2425.000MHz), Position: Stand

Antenna Cable

Factor
dB/m

Loss

dB

Meter Reading Emission Level

Peak  1006.720
1031.920

Average  1006.720
1031.920

Horizontal Horizontal Limits Margin
dBuVv dBuVv/m dBuV/m dB
7.08 36.47 74.00 37.53
5.90 35.36 74.00 38.64
3.06 32.45 54.00 21.55
3.23 32.69 54.00 21.31

: 1. Emission Level = Antenna Factor + Cable Loss + Meter Reading.

2. Measurement was up to 25GHz, but the emissions level were too
low against the official limit and not report.

Emission
Frequency
MHz

Antenna Cable

Factor
dB/m

Loss

dB

Meter Reading Emission Level

Peak  1006.720
1031.920
1057.120

Average  1006.720
1031.920
1057.120

Vertical Vertical Limits Margin
dBuVv dBuVv/m dBuV/m dB
10.65 40.04 74.00 33.96

8.86 38.32 74.00 35.68
8.45 37.99 74.00 36.01
6.34 35.73 54.00 18.27
4.86 34.32 54.00 19.68
4.14 33.68 54.00 20.32

Remark

: 1. Emission Level = Antenna Factor + Cable Loss + Meter Reading.

2. Measurement was up to 25GHz, but the emissions level were too
low against the official limit and not report.

AUDIX Technology Corporation Report No. EM-F980557



FCC ID. AZPT2PL-24G Page 25 of 55

3.6.3. Restricted Bands Measurement Results
Date of Test : Jul. 30, 2009 Temperature : 27C

EUT : Radio Control Humidity : 55%

Test Mode : Transmit, Channel: 01, Frequency: 2404.000MHz

Emission Antenna Cable Meter Reading Emission Level
Frequency Factor Loss Horizontal Horizontal Limits Margin
MHz dB/m  dB dBupVv dBuV/m  dBupV/m dB

Peak * 2326.170 28.48 6.26 11.68 46.42 74.00 27.58

Average * 2325.840 28.48 6.26 0.91 35.65 54.00 18.35
Remark : 1. Emission Level = Antenna Factor + Cable Loss + Meter Reading.
2. Low frequency section (spurious in the restricted band
2310-2390MHz).
3. “*’ The field strength of emission appearing within Part 15.205(a)
shall not exceed the limits shown in section 15.209.

© AUDIX TECHNOLOGY Cotp. EMC Laboratory (@] AUDIX TECHNOLOGY Cotp. EMC Laboratory
A D IX No.53-11, Tin-fu Tsun, Lin-kou Hsiang, Taipei A U D IX Ne.33-11, Tin-fu Tsun, Lin-kou Hsiang, Taipel
County, Teiwan R.O.C. Post Code:24443 County, Taiwan R.O.C. Post Code:24d43

Tel~886-2-26092133 Fax+386-2-26039303 Tel+§86-2-26092133 Fax+886-2-26099303
Email-tteme @ tteme.com tw Email:tteme @ ttemc.com.tw

File: D:\EM920793-futabalout of band.EMI (8) Dﬁlﬁ:ﬁeve\ (dBuVim) File: D:\EM980793-futabalout of band.EMI (8)

Data: 1
Level (dBuvim)
107

3

FCC DA)ZT 15C (1G-PK)
-6dB

FCC PARTHSC (16-AV)
54 IR 6dB

o

0

V5510 2332. 2354, 2376, 2398, 2420 2310 2332 2354. 2376. 2398, 2420
Frequency (MHz) Frequency (MHz)
site no. : site Data no. : 1 Site no. : =ite Data no. : 4
Dis. / Bnt. : 3m 3115 Ant. pol. : HORIZONTAL pis. / ant. : 3m 3115 &Ant. pol. : HORIZONTAL
Limit : FOC PART-15C (1G-PK) Limit : FCC PART-15C (1G-2&V)
Env. / Ins. : 85G64EC 27*C/55% Engineer : Jarwei Wang Env. / Ims. : 8564EC 27%C/55% Engineer : Jarwei Wang
EUT : Radio Control M/N:T2PL B B EUT : Radio Control M/N:T2PL
Power Rating : DC 6V Power Rating : DC 6V
Test Mode  : TX2404 Test Mode : 2404
Ant. Cakle Emission Ant. Cable Emission
Fregq. Factor Loss Reading Level Limits Margin Remark Freg. Factor Loss Reading Level Limits Margin Remark
(MHz) (dB/m) (dB) (dBpV) (dBpV/m) (dBpV/m) (dB) (MHEz) (dB/m) (dB) (dBupV) (dBuV/m) (dBpV/m) (dB)
1 2326.170 28.48  6.26 11.68 26.42 74 27.58 Deak 1 2325.840 28.48  6.26  0.91 35.65 54.00 18.35 Average
2 23%0.080 28.5% 6.34  4.23 33.17 74.00 34.83 Peak 2 2390.080 28.5% 6.34 -6.73 28.20 54.00 25.80 RAverage
3 2403.540 28.62 6.36 §3.52 58.50 74_.00 -24.50 Peak 3 2403.720 28.62  6.36 62.61 57.59 54.00 -43.58 RAverage

Remarks: 1. Emission Level= Antenna Factor + Cakble Loss + Reading.

Remarks: 1. Emission Level= Zntenna Factor + Cabls Loss + Reading.
2. The emission levels that are 20dB below the official

2. The emission levels that are 20dB below the official

limit are not reported. limit are not reported.
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Date of Test : Jul. 30, 2009 Temperature : 27C

EUT : Radio Control Humidity : 55%

Test Mode : Transmit, Channel: 01, Frequency: 2404.000MHz

Meter Reading Emission Level
Frequency Factor Loss Vertical Vertical Limits Margin
MHz dB/m dB dBuVv dBuVv/m dBuV/m dB

Peak * 2326.390

Emission Antenna Cable

Average * 2325.840

. Emission Level = Antenna Factor + Cable Loss + Meter Reading.

2. Low frequency section (spurious in the restricted band
2310-2390MHz).

3. “*’ The field strength of emission appearing within Part 15.205(a)

shall not exceed the limits shown in section 15.209.

AUDIX 2

AUDIX TECENOLOGY Corp. EMC Laboratery
o.53-11, Tin-fu Tsun, Lin-kou Hsiang, Taipei
County, Taiwan RO.C. Post Code24443
Tel+886.2-26092133 Far=886.2-26099303
Email tteme@tteme. com £

AUDIX 2

AUDIX TECHNOLOGY Corp. EMC Labaratory
No.53-11, Tin-fu Tsun, Lin-kou Hsiang, Taipei
County, Taiwan RO.C. Post Code:24443
Tel+836.2-26092133 Fax-+886-2-26099303
Email ttemc @ tteme.com £

Data: 2 File: D:EM980793-futabalout of band.EMI (8)
107 Level (dBuVim)

Fce PAZT 15C (16-PK)
F1

-6dB

Data: 3 File: D:\EM980793-futaba\out of band.EMI (8)
107 Level (dBuV/m)

FCC PART-15C (1G-AV)

54 6B
1
V%510 2332, 7354, 7376, 739, 420 5510 2332, 235, 2376. 739 220
Frequency (MHz) Frequency (MHz)
Site no. : site Data no. : 2 Site no. : site Data no. : 3
Dis. / Bnt. : 3m 3115 Ant. pol. : VERTICAL Dis. / Ant. : 3m 3115 Ant. pol. : VERTICAL
Limit : FCC PRRT-15C (1G-EK) Limit : FCC PART-15C (1G-AV)
Env. / Ins. : B564EC 27¥C/55% Enginesr : Jarwsi Wang Env. / Ins. : 8564EC 27%C/55% Engineer : Jarwei Wang
EUT : Radio Control M/N:T2PL EUT : Radio Control M/N:T2PL
Power Rating : DC &V Power Rating : DC &V
Test Mode 1 TX2404 Test Mode : TX2404
Ant. Cable Emission Ent. Cable Emission
Freg. Factor Loss Reading  Level Limits Margin Remark Freg Factor Loss Reading  Level Limits Margin Remark
(MEz) (dB/m) (dB) (dBpV) (dBuV/m} (dBpV/m) (dB) {MHz) (dB/m) (dB) (dBpV) (dBpV/m) (dBpV/m) (dB)
1 2326.390 28.48 6.26 18.80 53.54 74.00 20.46 ©Peak 1 2325.840 28.48 6.26  4.35 35.0% 54.00 14.51 RAverage
2 23%0.080 28.5% 6.34 7.21 42.14 74 31.86 Peak 2 2390.080 28.5% 6.34 -1.94 33.00 54.00 21.00 REverage
3 2403.940 28.62 6.36 70.52 105.50 74.00 -31.50 Peak 3 2403.720 28.62 6.36 66.28 101.26 54.00 -47.26 Average
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading. Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading.

2. The emission levels that are 20dB below the official
limit are not reported.

2. The emission levels that are 20dB below the official

limit are not reported.
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Date of Test : Jul. 30, 2009 Temperature : 27C

EUT : Radio Control Humidity : 55%

Test Mode : Transmit, Channel: 30, Frequency: 2447.500MHz

Emission Antenna Cable Meter Reading Emission Level
Frequency Factor Loss Horizontal Horizontal Limits Margin
MHz dB/m  dB dBupVv dBuV/m  dBupV/m dB

Peak * 2496.290 28.80 6.46 4.53 39.79 74.00 34.21

Average * 2486.280 28.77 6.45 -6.93 28.29 54.00 25.71

Remark : 1. Emission Level = Antenna Factor + Cable Loss + Meter Reading.
2. High frequency section (spurious in the restricted band
2483.5-2500MHz).
3. “*’ The field strength of emission appearing within Part 15.205(a)
shall not exceed the limits shown in section 15.209.

o) AUDIX TECHNOLOGY Corp. EMC Labotatory
@ AUDIX TECHNOLOGY Corp. EMC Laboratory A U D IX No.53-11, Tinfu Tsun, Lin-kou Hsiang. Taipei
A U D IX No.33-11, Tin-fu Tsun, Lin-kou Hsiang, Taipet County, Taiwan RO.C. Post Code: 24443
County, Taivan RO.C. Post Code24443 Tel:+886-2-26092133 Fax:+886-2-26099303

Tel+886-2-25092133 Fan-+886-2-26099303 Email tteme@tteme. com tw
Email tteme @tteme com tw

Data: 5 File: D:AEM880793-futaba\out of band.EMI (8)
Data: 8 File: D:IEM80793-futabalout of band.EMI (8) Level {dBuVim)
Level (dBuvim) 107
107
1
FCC PART-15C (1G-PK)
[HRS -6dB
FCC PART-15C (1G-AV)
54 4 J R 508
5 3
5 3
2
0 Va0 2444, 2458. 2472, 2486. 2500
2430 2444, 2458, 2472, 2486 2500 Frequency (MHz)
Frequency (MHz)
e L e . site no. : site Data me. : S
E}‘E ;Dén, . ;1‘3 2115 A;:B "Di . HORIZONTAL Dis. / Bnt. : 3m 3115 Znt. pol. : HORIZONTAL
T T eamroise (leem B opate Limit : FCC PART-15C (1G-AV)
ElTl</ I . 8564EC zﬁ*cfsé' ! Engi . T Lo Env. / Ins. : B564EC 27%C/55% Engineer : Jarwel Wang
nv- nee Eeet y pginesr @ Jarwes Hang EUT : Radic Control M/N:T2PL
=uT : Radic Comtrcl M/N:T2PL . -
Power Rating : DC 6V Pewer Rating : DC GV,
Test Mode : TX2447.5 Test Mods P TH2EET.S
. . Ant. Cable Emission
Ent. Cable Emission . P . -
Freq. Factor Less Reading  Lewel Limits Marein Remark Freg. Factor Loss Reading  Level Limits Margin Remazk
(MEz)  (dB/m) (dB) (dBuv) (dBuV/m) (dBuV/m) (dB) (ME=z)  (dB/m) (dB) (dBpV) (dBpV/m) (dBpV/m) (dB)
7.430 28.7 . B .43 .00 -37.48 &g
1 2447.640 28.71 6.41 61.07 96.19  74.00 -22.13 Peak ; i:é-é; iq i g :]5‘ se jg gl‘ ;_ gz o je 33 2,’3“93
2 2483.620 28.77 6.45 3.18 38.40 35.60 Peak L eme.ssc 2807 e.ds 6 os  2m.a0 cilos  2e7n A"araga
3 2436.250 28.80 6.46  4.52 35.78 74.00 34.21 Peak Se.cEl 2R - - =-=0 - <Y Average

Remarks: 1. Emission Level= Antenna Factor + Cable Lozs + Reading.

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading. P ; " N 1o that 5045 bel . frimial
2. The emission levels that are 2048 below the official T oYUS Smissien fevess thaw are = Shew Eas eriieia
Tiei N N limit are not reported.

imit are not reported.
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Date of Test : Jul. 30, 2009 Temperature : 27C

EUT : Radio Control Humidity : 55%

Test Mode : Transmit, Channel: 30, Frequency: 2447.500MHz

Emission Antenna Cable Meter Reading Emission Level
Frequency Factor Loss Vertical Vertical Limits Margin
MHz dB/m dB dBpV dBuV/m  dBupV/m dB

Peak * 2486.490 28.77 6.45 7.86 43.08 74.00 30.92

Average * 2486.280 28.77 6.45 -4.24 30.98 54.00 23.02
Remark : 1. Emission Level = Antenna Factor + Cable Loss + Meter Reading.
2. High frequency section (spurious in the restricted band
2483.5-2500MHz).
3. “*’ The field strength of emission appearing within Part 15.205(a)
shall not exceed the limits shown in section 15.209.

@ AUDIX TECENOLOGY Cotp. EMC Laboratory o) AUDIX TECENOLOGY Corp. EMC Laboratory
A U D IX No.53-11, Tin-fu Tsun, Lin-kou Hsiang, Taipei A U D IX No.33-11, Tinfu Tsun, Lin-kou Hsiang, Taipei
County, Taiwan RO.C. Post Code:24443 County, Teiwan E.O.C. Post Code:24443
Tel+§ 3 Fan+896-2-26080303 Tel~886-2-26002133 Fax=886-2-26099303
1AL eme. com.bw Email:ttemc @ tteme.com.tw

Data: 7 . File: D:EM920793-futabalout of band.EMI (8) : : DIEM X \ i
7 Level {dBuV/m) Dﬁlﬂ.LEBVQI (dBuvm) File: DNEM980793-futabalout of band.EMI (8)
107

1

FCC PART-15C (1G-PK)

[ I “6dB
FCC PART-15C (1G-AV)
54
_n/\//\/ * iy L
05430 2444, 2458 2472, 2486. 2500 050 2444, 2458. 2472, 2486. 2500
Frequency (MHz) Frequency (MHz)
Site no. : site Data no. : 7 Site no. : osite Data no. : &
pis. / 2nt. : 3m 3115 &nc. pol. : VERTICAL Dis. / Ant. : 3m 3115 Ant. pol. : VERTICAL
Limit : FCC PART-13C (1G-PFK) Timit : FCC PART-15C (1G-AV)
Env. / Ins. : B8564EC 27%C/55% Engineer : Jarwel Wang Env. / Ins. =: 8564EC 27*C/55% Engineer : Jarwei Wang
EUT : Radio Control M/N:T2PL EUT : Radio Control M/N:T2EL
Power Rating : DC &V Power Rating : DC 6V
Test Mode : T2447.5 Test Mods i TX2247.5
EZnt. Cable Emission Ant. Cable Emission
Freg. Factor Loss Reading Level Limits Margin Remark Freg. Factor Loss Reading  Level Limits Margin Remark
(MHz) (dB/m) (dB) (dBpV) (dBpV/m) (dBpV/m) (dB) (MHz) (dB/m) (dB) (dBpV) (dBuV/m) (dBpV/m) (dB)
1 2447.640 28.71  6.41 68.2%  103.41 74.00 -25.41 Peak - 1 2447.430 28.71 6.41 63.39 95.51 54.00 -44.51 averags
2 2483.620 28.77 6.45 3.79 35.01 74.00 34.95 Peak 2 2483.820 28.77 6.45 -g.78 28.45 54.00 25.55 Average
3 2486.450 28.77 €.45  7.86 43.08 74.00  30.52 Peak 3 2486.280 28.77 6.45 -4.24 30.99 54.00 23.01 Average
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading. Remarks: 1. Emission Level= Zntenna Factor + Cable Loss + Reading.
2. The emission levels that are 20dB below the official 2. The emission levels that are 20dB below the official
limit are not reported. limit are not reported.
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4. 20dB BANDWIDTH MEASUREMENT

4.1.

Test Equipment
The following test equipment was used during the 20dB bandwidth measurement:

Item

Type Manufacturer | Model No. Serial No. Last Cal. Next Cal.

Spectrum Analyzer Agilent N9020A | MY48011382 |Sep. 22, 08’ | Sep. 21, 09’

4.2.

4.3.

4.4,

4.5.

Block Diagram of Test Setup

AC POWER
SOURCE

RADIO CONTROL (EUT)

SPECTRUM ANALYZER

Specification Limits (815.247(a)(1))

Alternatively, frequency hopping systems operating in the 2400-2483.5MHz band
may have hopping channel carrier frequencies that are separated by 25kHz or
two-thirds of the 20dB bandwidth of the hopping channel, whichever is greater.

Operating Condition of EUT

4.4.1. Set up the EUT and simulator as shown on 4.2,
4.4.2. To turn on the power of all equipment.
4.4.3. EUT (Radio Control) was on transmitting frequency function during the testing.

Test Procedure (DA 00-705)

The transmitter output was connected to the spectrum analyzer. The bandwidth of
the fundamental frequency was measure by spectrum analyzer with 2.7kHz RBW and
2.7kHz VBW. The 20dB bandwidth is defined as the total spectrum the power of
which is higher than peak power minus 20dB.

RBW=1% of the 20dB bandwidth

VBW=RBW
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T agitent Spectrum Analyzer - Swepl 54
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Test Results
PASSED. All the test results are attached in next pages.

Test Date : Aug. 03,2009 Temperature : 23 'C ~ Humidity : 49 %

No.| Channel | Test Frequency | 20dB Bandwidth (20dB BZr?: dwidth)
1. 01 2404.000MHz 274kHz 182.667kHz
2. 15 2425.000MHz 277kHz 184.667kHz
3. 30 2447.500MHz 277kHz 184.667kHz

The maximum two-thirds of the 20dB bandwidth shall be at maximum 184.667kHz.

4.6.1. Channel 01, Frequency: 2404.000MHz

B o AL SEMSEINT A IOHALITO | 2 S0 P Aag O, 2105
arker 1.4 274.000000 kHz | ST :-'-': Trll:ll: #:6’1*1? 1m 12345 ¢
Input: AF 'F|:;|:|:I|"FL:L ] .ﬂ;tn.:n:r;dﬂm walHold:> A LLLL
AMEr1 274 kHZ
10 d8idiv Rel 20.00 dBm 0.990 dB|
og
mo
0m /-»-Mr.a’hu“" v\\
e 142
X tjl || i BLETT -
2010 g ! l|| |Ir
Wﬂ“ “ ot
W00 : et e
wpepe Ly
400
A0
£00
700
Center 2.4040000 GHz Span 1.000 MHz
#Res BW 2.7 kHz #VBW 2.7 kHz Sweep 165 ms (1001 pts)
g ETATUS
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4.6.2. Channel 15, Frequency: 2425.000MHz

T agitent Spectrum Analyzer - Swepl 54

ALITC 03: 0027 Pl Ang 0,

Gt

AT | SEMSEINT

IMarker 1 A 277.000000 kHz e Eren R Avg nr'ﬁi':. Leg-Pur Ak} 2345
I i: AF PHO: F L g: Fres Kun wg|Hol i [FYFRETTNEN
o FGaimtow  Atten: 30 4B pen|F M

AMEKr1 277 kHz

10 d8rdiv Ref 20.00 dBm -0.017 dB|

Log

o

e

00
/ 142
00 i lj VM!‘! 1

Center 242350000 GHz Span 1.000 MHz
#Res BW 2.7 kHz #VBW 2.7 kHz Sweep 165 ms (1001 pts)

L2 STATUS

4.6.3. Channel 30, Frequency: 2447.500MHz

T agitent Spectrum Analyzer - Swepl 54

[ ke Ar | SEMEECINT | AL G AT | 03080 P A g 13,
arker 1A 277.000000 kHz ST :v:'_}'vﬂl:i]‘-&-l*mm 1$ ;ﬂm
Input: HF PHO: F = g: Fres Run wg|Hol &
" Whaimlow  Atten: 30 4B per|P WM N Y

AMKr1 277 kHz

10 didiv Ref 20,00 dBm -1.770 dB|

Log

o
0. W

f - —
. ey ”‘"/XG\J N\MM

Center 2.44735000 GHz Span 1.000 MHz
#Res BW 2.7 kHz #VBW 2.7 kHz Sweep 165 ms (1001 pts)

L2 STATUS
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5. CARRIER FREQUENCY SEPARATION MEASUREMENT

5.1.

Test Equipment

The following test equipment was used during the carrier frequency separation
measurement:

Item

Type Manufacturer | Model No. |  Serial No. Last Cal. | Next Cal.

Spectrum Analyzer Agilent N9020A | MY48011382 |Sep. 22, 08’ | Sep. 21, 09’

5.2.

5.3.

5.4.

5.5.

Block Diagram of Test Setup

The same as section.4.2.

Specification Limits (815.247(a)(1))

Alternatively, frequency hopping systems operating in the 2400-2483.5MHz band may
have hopping channel carrier frequencies that are separated by 25kHz or two-thirds of
the 20dB bandwidth of the hopping channel, whichever is greater.

Operating Condition of EUT
Same as carrier frequency separation measurement which was listed in section 4.4.

Test Procedure (DA 00-705)

The transmitter output was connected to the spectrum analyzer. The channel
separation was measure by spectrum analyzer with 39kHz RBW and 39kHz VBW.
The video bandwidth not to be smaller than resolution bandwidth, the peak was mark
on adjacent bandwidth, the between of peak is carrier frequency separation.
RBW=1% Span

VBW=RBW
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5.6. Test Results
PASSED. All the test results are attached in next pages.

Test Date : Aug. 03,2009 Temperature : 23 C  Humidity : 49 %

The minimum adjacent channel carrier frequency separation: 1.500MHz -

[Above values have met the requirement as specified in section 4.3: frequency
hopping systems operating in the 2400-2483.5 MHz band may have hopping channel
carrier frequencies that are separated by 25 kHz or two-thirds of the 20 dB bandwidth
of the hopping channel, whichever is greater.]
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5.6.1. Channel 01, Test Frequency: 2404.000MHz

T agitent Spectrum Analyzer - Swepl 54

L 50 | SEMEECINT | AL IGH AT D25 33P0 Aug 3, 2000
arker 1A 1.500000000 MHz Avg Type: Log-Par MACE 2345 6 Mk
Input: RE PHO: Far (o Trig: Fres Run Avg[Hold: 1000100 THPE et
IFGain:Low Arten: 30 4B i sele::tl'.l'la.rku"
AMEr1 1.500 MHz 1
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Log ]
142
o i ‘ Norm
il
i) /\ ! j 3
\ Del
100
15 \'1,(“
o U Wi 1
\kvjwﬁ’h ﬂm Fixed
20 M
|
4010 N"‘"I
O
il
e Properties»
J010
More
Center 2.404000 GHz Span 4.000 MHz 1of2
#Res BW 39 kHz #VBW 39 kHz Sweep 3.20 ms (1001 pts)
uzs AIFile <Screen_ 0067 png> saved STATUS

5.6.2. Channel 15, Test Frequency: 2425.000MHz

T agitent Spectrum Analyzer - Swepl 54
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142
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010
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(Marker 1 A 1.500000000 MHz

| SEPEENT
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A RGN AL

Avg Tni: Leg-Pwr

Rt~ hatar 3048 Aualtela1gance "GerF RN
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5.6.3. Channel 15, Test Frequency: 2447.500MHz

T agitent Spectrum Analyzer - Swepl 54
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6. TIME OF OCCUPANCY MEASUREMENT

6.1.

Test Equipment
The following test equipment was used during the time of occupancy measurement:

Item

Type Manufacturer | Model No. Serial No. Last Cal. Next Cal.

Spectrum Analyzer Agilent N9020A | MY48011382 |Sep. 22, 08’ | Sep. 21, 09’

6.2.

6.3.

6.4.

6.5.

Block Diagram of Test Setup
The same as section.4.2.

Specification Limits (815.247(a)(1)(iii))

Frequency hopping systems in the 2400-2483.5MHz shall use at least 15
non-overlapping channels. The average time of occupancy on any channel shall not be
greater than 0.4 seconds within a period of 0.4 seconds multiplied by number of
hopping channels employed.

Operating Condition of EUT

Same as carrier frequency separation measurement which was listed in section 4.4.

Test Procedure (DA 00-705)

The transmitter output was connected to the spectrum analyzer. The bandwidth of

the fundamental frequency was measure by spectrum analyzer with 1IMHz RBW and
1MHz VBW. VBW>RBW ; Span=zero span.

Centered on a hopping channel sweep=as necessary to capture the entire dwell time

per hopping channel ; Detector function=peak ; Trace=Max hold
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6.6. Test Results
PASSED. All the test results are attached in next pages.

Test Date : Aug. 03,2009 Temperature : 23 'C ~ Humidity : 49 %
Test Date : Aug. 04,2009 Temperature : 23 'C ~ Humidity : 49 %

Duty cycle: 30 channels*0.4 seconds = 12 seconds

Test Frequency: 2404.000MHz

For per second of 5 channels appearance, the longest time of occupancy for each of 12
seconds is:

5 channels*12 seconds* 5.970ms = 358.20ms (<400ms)

Test Frequency: 2425.000MHz

For per second of 5 channels appearance, the longest time of occupancy for each of 12
seconds is:

5 channels*12 seconds* 5.970ms = 358.20ms (<400ms)

Test Frequency: 2447.500MHz

For per second of 5 channels appearance, the longest time of occupancy for each of 12
seconds is:

5 channels*12 seconds* 5.970ms = 358.20ms (<400ms)
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6.6.1. Channel 01, Test Frequency: 2404.000MHz

T agitent Spectrum Analyzer - Swepl 54
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T agitent Spectrum Analyzer - Swepl 54
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6.6.2. Channel 15, Test Frequency: 2425.000MHz

T agitent Spectrum Analyzer - Swepl 54
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T agitent Spectrum Analyzer - Swepl 54
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6.6.3. Channel 30, Test Frequency: 2447.500MHz

T agitent Spectrum Analyzer - Swepl 54
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T gitent Spectrum Anatyzer - Swepl 54
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7. NUMBER OF HOPPING CHANNELS MEASUREMENT

7.1.

Test Equipment

The following test equipment was used during the number of hopping channels
measurement:

Item

Type Manufacturer | Model No. |  Serial No. Last Cal. | Next Cal.

Spectrum Analyzer Agilent N9020A | MY48011382 |Sep. 22, 08’ | Sep. 21, 09’

1.2.

7.3.

7.4,

7.5.

7.6.

Block Diagram of Test Setup

The same as section.4.2.

Specification Limits (815.247(a)(1)(iii))

Frequency hopping systems which use fewer than 20 hopping frequencies may employ
intelligent hopping techniques to avoid interference to other transmissions. Frequency
hopping systems may avoid or suppress transmissions on a particular hopping
frequency provided that a minimum of 15 non-overlapping channels.

Operating Condition of EUT
Same as carrier frequency separation measurement which was listed in section 4.4.

Test Procedure (DA 00-705)

The transmitter output was connected to the spectrum analyzer. The bandwidth of
the fundamental frequency was measure by spectrum analyzer with 100kHz RBW and
100kHz VBW. Sweep=Auto ; Detector function=peak ; Trace=Max hold

Test Results
PASSED. All the test results are attached in next page.

Test Date : Aug. 03,2009 Temperature : 23 C ~ Humidity : 49 %

The number hopping channel is 30.
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8. MAXIMUM PEAK OUTPUT POWER MEASUREMENT

8.1. Test Equipment
The following test equipment was used during the maximum peak output power
measurement:

Item Type Manufacturer | Model No. |  Serial No. Last Cal. Next Cal.
1. |Power Meter Anritsu ML2487A | 6K00005406 | Feb. 19,09’ | Feb. 18, 10’
2. |Power Sensor Anritsu MA2491A 030873 Feb. 19, 09’ | Feb. 18, 10’

8.2. Block Diagram of Test Setup
AC POWER
POWER SENSOR
SOURCE RADIO CONTROL (EUT) \
POWER METER
8.3. Specification Limits (815.247(b)-(1))
The Limits of maximum Peak Output Power for frequency hopping systems in
2400-2483.5MHz is: 0.125Watt. (21dBm)
8.4. Operating Condition of EUT
Same as carrier frequency separation measurement which was listed in 4.4 except the
test set up replaced by section 8.2.
8.5. Test Procedure (DA 00-705)
The transmitter output was connected to the power sensor and record the reading of
power meter.
8.6. Test Results

PASSED. All the test results are listed below.

Test Date : Aug. 03,2009 Temperature : 23 C ~ Humidity : 49 %

No. | Channel | Test Frequency | Peak Output Power Limit
1. 01 2404.000MHz 16.64dBm 21dBm
2. 15 2425.000MHz 16.52dBm 21dBm
3. 30 2447.500MHz 16.37dBm 21dBm
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9. EMISSION LIMITATIONS MEASUREMENT

9.1.

Test Equipment
The following test equipment was used during the emission limitations measurement:

Item

Type Manufacturer | Model No. Serial No. Last Cal. Next Cal.

Spectrum Analyzer Agilent N9020A | MY48011382 |Sep. 22, 08’ | Sep. 21, 09’

9.2.

9.3.

9.4.

9.5.

Block Diagram of Test Setup
The same as section.4.2.

Specification Limits (815.247(c))

In any 100kHz bandwidth outside the frequency band in which the spread spectrum or
digitally modulated intentional radiator is operating, the radio frequency power that is
produced by the intentional radiator shall be at least 20dB below that in the 100kHz
bandwidth within the band that contains the highest level of the desired power, based
on either an RF conducted or a radiated measurement.  Attenuation below the general
limits specified in Section 15.209(a) is not required. In addition, radiated emissions
which fall in restricted bands, as defined in Section 15.205(a), must also comply with
the radiated emission limits specified in Section 15.209(a) (See Section 15.205(c)).(s%
This test result attaching to §3.6.3)

Operating Condition of EUT

Same as carrier frequency separation measurement which was listed in section 4.4.

Test Procedure (DA 00-705)

The transmitter output was connected to the spectrum analyzer. Set both RBW and
VBW of spectrum analyzer to 100kHz with frequency range from 30MHz to 25GHz.

AUDIX Technology Corporation Report No. EM-F980557



FCC ID. AZPT2PL-24G Page 45 of 55

9.6. Test Results
PASSED. All the test results are attached in next pages.

Test Date : Aug. 03,2009 Temperature : 23 'C ~ Humidity : 49 %

1. 2404.000MHz: During 30MHz~25GHz bandwidth. In the 2.252GHz,
the —49.467dBm is max value that is lower than 20dB of primary
channel.

2. 2425.000MHz: During 30MHz~25GHz bandwidth. In the 2.277GHz,
the —53.788dBm is max value that is lower than 20dB of primary
channel.

3. 2447.500MHz: During 30MHz~25GHz bandwidth. In the 2.277GHz,
the —54.343dBm is max value that is lower than 20dB of primary
channel.

Note: The peak above the limit line is the carrier frequency.

9.6.1. Channel 01, Frequency: 2404.000MHz

T agitent Spectrum Analyzer - Swepl 54

B ) Ar SEMSECTNT A BGH ALITC) [1c B < I?f‘-'.l.'ﬁ.."l'l'r'l
arker 1 2.252330000000 GHz ) Avg Type: Leg-Pur TRACH[y 23 4 5 4
Input: FF PHO: Fast (o0 Trig: Fres Run MAwg|Hold: 15100 THPE rfm#:
IFGaim:Low Atten: 30 dB pET|P NP
Mkr1 2.252 GHz
jodsidiv _Ref 20.00 dBm -45.467 dBm)|
og
mno
0.
-1040 2047 Eirg
2010
a0
4010
1
A010
e et wm-m
00 i MMM-‘W wy ¥
101
Start 30 MHz Stop 25.00 GHz
#Res BW 100 kHz #VBW 100 kHz Sweep 3.01 s (1001 pts)
g ETATUS
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9.6.2. Channel 15, Frequency: 2425.000MHz

T agitent Spectrum Analyzer - Swepl 54

[ 50 . AL | SEMEECINT | &l BN EUTO | 0335017 P Aug O3, 2
arker 1 2.277300000000 GHz ST :\':J'rﬂll:1lg1¥m 1$ r-.dz 145 ¢
Input: AF PHO: Fast (o0 g:Fres Run wg[Hold: iy
o IFGain:Low " Arten: 30 dB per|F MM RN

Mkr1 2.277 GHZ

10 dsidiv Ref 20.00 dBm -53.788 dBm)|
o9

mo

0.

S04 EEEEG |
20

w0

ann |

= ! M

MH}M

PO - ,ﬁ% b WIS _MLMMMF"“

00

Start 30 MHz Stop 25.00 GHz
#Res BW 100 kHz #VBW 100 kHz Sweep 3.01 s (1001 pts)
{ELA ETATUS

9.6.3. Channel 30, Frequency: 2447.500MHz

T agitent Spectrum Analyzer - Swepl 54

ALITC 03: 557 Pl Ang 13, §

50 & 2

| SEPEENT

IMarker 1 2.277300000000 GHz ' Avg Type: Log-Pur TRACE[y 234 5 §
Input: FF PHO: Fast (o0 Trig: Fres Run Mwg|Hold: G500 T rfhhmh
IFGain:Low Arten: 30 4B pen|F WNNN
Mkr1 2.277 GHz
10 dBidiv Ref 20.00 dBm 54,343 dBm)|
og
mo
0
00 4068
20
00
400 |
A00 1 M
P [P N i
£00 il,.'-'.-AMM PO LD SEV ST T, L W
700
Start 30 MHz - Stop 25.00 GHz
#Res BW 100 kHz #VBW 100 kHz Sweep 3.01 s (1001 pts)
{ELA ETATUS
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10.BAND EDGES MEASUREMENT

10.1.Test Equipment

The following test equipment was used during the band edges measurement:

Item

Type Manufacturer | Model No. Serial No. Last Cal. Next Cal.

Spectrum Analyzer Agilent N9020A | MY48011382 |Sep. 22, 08’ | Sep. 21, 09’

10.2.Block Diagram of Test Setup

The same as section.4.2.

10.3.Specification Limits (815.247(c))

In any 100kHz bandwidth outside the frequency band in which the spread spectrum or
digitally modulated intentional radiator is operating, the radio frequency power that is
produced by the intentional radiator shall be at least 20dB below that in the 100kHz
bandwidth within the band that contains the highest level of the desired power, based
on either an RF conducted or a radiated measurement.  Attenuation below the general
limits specified in Section 15.209(a) is not required. In addition, radiated emissions
which fall in restricted bands, as defined in Section 15.205(a), must also comply with
the radiated emission limits specified in Section 15.209(a) (See Section 15.205(c)). (3%

This test result attaching to §3.6.3)

10.4.0perating Condition of EUT

Same as carrier frequency separation measurement which was listed in section 4.4.

10.5.Test Procedure (DA 00-705)

The transmitter output was connected to the spectrum analyzer. Set both RBW and
VBW of spectrum analyzer to 100kHz with suitable frequency span including 100kHz
bandwidth from band edge.

10.6.Test Results

PASSED. The testing data was attached in the next pages.

Test Date : Aug. 03,2009 Temperature : 23 °C  Humidity : 49 %
1. Upper Band edge : The highest emission level is — 39.129dBm on 2.3999GHz -
2. Below Band edge: The highest emission level is — 48.355dBm on 2.4735GHz -
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10.6.1. Below Band edge

T agitent Spectrum Analyzer - Swepl 54

ALITC 033553 P Ang 0,

Gt

AT | SEMSEINT

iMarker 1 2.399900000000 GHz Avg Typa: Log-Pur TRACE[; 2345 ¢
Input: FF PHO: Fast (o0 Trig: Fres Run Sy g|Hold:> 100100 THPE | i
IFGaim:Low Atten; 30 dB DET|F MMM NN
MEKr1 2.399 9 GHz
10 dsidiv Ref 20,00 dBm -39.129 dBm|
og
mo
m
100 21041 8l
200 \
a0 IJI \'\
;
4010 g‘ "I.u{\
M/ .
=g
Center 2.40000 GHz Span 100.0 MHz
#Res BW 100 kHz #VBW 100 kHz Sweep 12.1 ms (1001 pts)
{ELA ETATUS

10.6.2. Upper Band edge

T agitent Spectrum Analyzer - Swepl 54

G 3 ST P A 0,

“H &

AT | SEMSEINT

IMarker 1 2.473500000000 GHz ' Avg Type: Log-Pur RACE[y 2345 ¢
Inpur: AF PHO: Fast [0 Trig: Fres Run &wg|Hold=> 100100 L rfhh'-'-wh
IFGain:Low Atten; 30 dB pET|F MNMNNH
MEr1 2.473 5 GH=z
18,355 dBm|

10 d=idiv  Ref 20000 dBm
Log

o

e

<AL LY iy

-100

S 3
£01 U \LNL T EPR PRPRC A P aua LCRT NS S P ,WW

=010

Center 2.48350 GHz Span 100.0 MHz
#Res BW 100 kHz #VBW 100 kHz Sweep 12.1 ms (1001 pts)
CLia STATUS
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11.DEVIATION TO TEST SPECIFICATIONS

[NONE]
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12.PHOTOGRAPHS

12.1.Photos of Radiated Measurement at Semi-Anechoic Chamber
Frequency Range 30MHz~1GHz
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Frequency Range Above 1GHz
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12.2.Photo of 20dB Bandwidth Measurement
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12.4.Photo of Time of Occupancy Measurement
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12.6.Photo of Maximum Peak Output Power Measurement

]
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12.8.Photo of Band Edges Measurement

...................
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@ AUDIX TECHNOLOGY Corp. EMC Laboratory
A U D IX Ne.33-11, Tinfu Tsun, Lin-kou Hsiang, Taipei
County, Tarwan E.0.C. Post Code:24443
Tel+886-2-26002133 Fanx+386-2-26000303
Email-ttemc @ tteme.com. tw

File: D:EM920793-futaba\TX2404.EMI (16)

Data: 1
o7 Level (dBuV/m)

FCC PART-15C (1G-PK)
-GdB

49

(i)

Lh%w%Wﬂ¢“ﬂﬂmMmwﬂ”FwhwhJ“ﬁHwh;wuhﬂmwﬂmwmthVﬁﬂ¢¢~»J~qJxﬂJﬂwﬁvﬁhvaAW

0 1000 1336. 1672. 2008. 2344, 2680
Frequency (MHz)
Site no. : =ite Data no. : 1
Dis. / Ant. =: 3m 3115 Znt. pol. : HORIZONTAL
Limit : FCC PART-13C (1G-PE)
Env. / In=. : B564EC 27*C/55% Engineer : Jarwel Wang
EUT : Radioc Control M/N:T2FL
Power Rating : DC &V
Test Mode : TX2404

File: DMEM980793-futaba\TA2404.EMI (16)

Data: 2
o7 Level (dBuVW/m)

FCC PART-15C [1G-PK)
-6dB

1 2

WMW

49

01000 1336. 1672. 2008. 2344, 2680
Frequency (MHz)
Site no. 1 =ite Data no. : 2
Dis. / Bnt. =: 3m 3115 Znt. pol. : VERTICAL
Limit : FZC PRART-15C (1l3-FE)
Env. / Ine. : B3E4EC Z27*C/55% Enginser : Jarwel Wang
EUT : Radio Control M/N:T2PL
Power Rating : DC &7
Te=st Mode ; THZ404
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@ AUDIX TECHNOLOGY Corp. EMC Laboratory
A U D IX MNo.33-11, Tin-fu Tsun, Lin-kou Hsiang, Taipei
- County, Tarwan E.0.C. Post Code:24443
Tel+886-2-26092133 Fax+286-2-26000303
Email-tteme@tteme. com.tw

Dat File: D:EMS80793-futaba TX2404EMI (16)

a 13
Level (dBuV/m)
a7

FCC PART-15C [1G-AV)
-6dB

49

P

0 1000 1336. 1672, 2008. 2344, 2680
Frequency (MHz)
Site no. : =ite Data no. : 13
Di=. / Bnt. : 3m 3115 Znt. pol. : HORIZONTAL
Limit : FCC PART-15C (1G-&V)
Env. / Ine. : B3E64EC Z7*C/55% Enginser : Jarwel Wang
EUT : Radio Control M/N:T2PL
Power Rating : DC &V
Test Mode ;o TH2404

Dat File: D:EMS80793-futaba TX2404.EMI (16)

a: 14
Level (dBu\im)
a7

FCC PART-15C [1G-AV)
-6dB

) WW

0 1000 1336. 1672, 2008. 2344, 2680
Frequency (MHz)
Site no. : =ite Data no. : 14
Di=. / Bnt. : 3m 3115 Znt. pol. : VERTICAL
Limit : FCC PART-15C (1G-&V)
Env. / Ine. : B3E64EC Z7*C/55% Enginser : Jarwel Wang
EUT : Radio Control M/N:T2PL
Power Rating : DC &V
Te=st Mode ; THZ404
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@ AUDIXE TECENOLOGY Corp.  EMC Laboratory
A U D IX No.33-11, Tinfu Tsun, Lin-kou Hsiang, Taipel
County, Tarwan R.0.C. Post Code:24443
Tel+886-2-26002133 Fax+886-2-26000303
Email-ttemc @ tteme.com. tw

Data: 4 File: D:EM9B807 93 futaba \ TX2404.EMI {16)
o7 Level (dBu\/m)

FCC PART-15C [1G-PK)
-GdB

49

MW%WWWWW

0 2680 2044, 3208. 3472, 3736. 4000
Frequency (MHz)
Site no. : =ite Data no. : 4
Dis. / Znt. : 3m 3115 Ant. pol. : HORIZONTAL
Timit : FCC PART-15C (1G-PE)
Env. / Ins. : B564EC 27*C/55% Engineer : Jarweili Wang
EUT : Radio Control M/N:TZEL
Power Rating : DC &7
Test Mode : TX2404

Data: 3 File: D:EM9B807 93 futaba \ TX2404.EMI {16)
o7 Level (dBu\/m)

FCC PART-15C (1G-PK)
-6dB

49

M

0 2680 2944, 3208. 3472, 3736. 4000
Frequency (MHz)
Site no. : =ite Data no. : 3
Dis. / Bnt. =: 3m 3115 Znt. pol. : VERTICAL
Limit : FCC BRRT-1:3C (lG-PE)
Env. / In=. : B564EC 27*C/55% Engineer : Jarwel Wang
EUT : Radio Control M/N:TZPL
Power Rating : DC &V
Test Mode : THZ2404
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AUDIX TECHENOLOGY Corp. EMC Laboratory
No.33-11, Tin-fu Tsun, Lin-kou Hsiang, Taipei
County, Taiwan E.0O.C. Post Code:24443
Tel+886-2-26002133 Fax+386-2-26000303
Email:ttemc @ tteme.com.tw

AUDIX 2

Data: 5
o7 Level (dBuVW/m)

File: DMEM9E0793-futaba\TA2404.EMI (16)

FCC PART-15C [1G-PK)
-GdB

0 2000 4300 4600. 4900. 5200. 5500
Frequency (MHz)
Site no. 1 =ite Data no. : 5
Dis. / Ant. : 3m 3115 &nt. pol. HCRIZONTAL
Limit : FCC PART-13C (1G-FPE)
Env. / Ins. 8564EC 27*C/55% Engineer Jarwel Wang
EUT : Radio Control M/N:T2FL
Power Rating D BV
Test Mode TX2404

Data: 6 File: D:\EM980793-futaba \ TX2404.EMI (16)
o7 Level (dBuVW/m)

FCC PART-15C [1G-PK)
-6dB

* WW

U#UUU 4300, 4600, 4900, 5200, 5500
Frequency (MHz)
Site no. : =ite Data no. : &
Dis. / Bnt. : 3m 3115 Lnt. pol. VERTICAL
Limit FCC PRRT-15C (1G-PE)
Env. / Ins. B5E64EC 27+C/55% Engineer Jarwel Wang
EUT Radio Control M/N:T2EL

Power Rating
Test Mode

DC &V
TX2404
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AUDIX TECENOLOGY Corp. EMC Laboratory
No.33-11, Tinfu Tsun, Lin-kou Hsiang, Taipel
County, Tarwan R.0.C. Post Code:24443
Tel+886-2-26002133 Fax+886-2-26000303
Email:tteme@tteme. com.ow

AUDIX J

Data: 15
o7 Level (dBuVW/m)

File: DMEM980793-futaba\TA2404.EMI (16)

FCC PART-15C (1G-AV)

5 -6dB
49
WQMWWWW
b
Ud-UUU 4300, 4600, 4900, 5200. 5500
Frequency (MHz)
Site no. : =ite Data no. : 15
Dis. / &Znt. : 2m 3115 &nt. pol. HORIZONTAL
Limit : FCC PART-15C (1G-&4V)
Env. / Ins. BSE4EC 2T7%C/55% Enginser Jarwel Wang
EUT Radio Control M/N:TZPL
Fower Rating D &V
Test Mode TH2404
Dat File: DMEM980793-futaba \TX2404,.EMI (16)

a. 16
Level (dBuVW/m)
a7

FCC PART-15C [1G-AV)

49 -6dB
Ud-UUU 4300, 4600, 4900, 5200, 5500
Frequency (MHz)

Site no. site Data no. 1e

Dis. / Ent. 3m 3115 nt. pol. VERTICAL

Limit FCC PART-15C (1G-&V)

Env. / Ins. BSE4EC 2T7%C/55% Enginser Jarwel Wang

EUT Radio Control M/N:T2PL

Power Rating D &V

Te=zt Mode TH2404
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AUDIX TECHENOLOGY Corp. EMC Laboratory
MNo.33-11, Tin-fu Tsun, Lin-kou Hsiang, Taipei
County, Taiwan R.0.C. Post Code:24443
Tel+5886-2-26092133 Fax-+286-2-26000303
Email:ttemc@ tteme.com.tw

AUDIX J

Data: 8
o7 Level (dBuV/m)

File: D:EM920793-futaba\TX2404.EMI (16)

FCC PART-15C (1G-PK)
'ﬁw
49
0 5500 a8000. 10500. 13000. 15500. 18000
Frequency (MHz)
Site no. =1lte Data no. : 8
Dis. / &nt. 3m 3115 &nt. pol. HORIZONTAL
Limit FCC PRRT-15C {1G-PE)
Env. / Ins. BSE4EC 2T7%C/55% Enginser Jarwel Wang
EUT Radio Control M/N:TZPL
Fower Rating D &V
Te=st Mode THZ404

ata: 7
Level (dBuV/m)

File: DMEM920793-futaba\TX2404.EMI (16)

97
FCC PART-15C {1G-PK)
-G
49
0 5500 8000, 10500. 13000. 15500. 18000
Frequency (MHz)
Site no. site Data no. 7
Di=. / BAnt. 3m 3115 Znt. pol. VERTICAL
Limit FCC PART-1S5C (1E-PE)
Env. / Ins. BSE4EC 2T7%C/55% Enginser Jarwel Wang
EUT Radio Control M/N:T2PL
Power Rating D &V
Test Mode TX2404
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AUDIX TECENOLOGY Corp. EMC Laboratory
No.33-11, Tinfu Tsun, Lin-kou Hsiang, Taipel
County, Tarwan R.0.C. Post Code:24443
Tel+886-2-26092133 Fanx+886-2-26009303
Email-ttemc @ tteme.com. tw

Dat

File: DMEM980793-futaba\TA2404.EMI (16)

a. 11
Level (dBu\/m)
a7

FCC PART-15C [1G-PK)

LT o VIS MnlAJPﬂﬂﬂ}

49

A“Amuw?*“LMh”¢¢wﬁﬁ“N_ i T ——r T L

wwpwh e

0 18000

Site no.

Dis. / Ant.
Limit

Env. / Ins.
EUT

Power Rating
Test Mode

19400, 20800, 22200. 23600, 25000
Frequency (MHz)
=ite Data no. = 11
3m 311e Ent. pol. : HCORIZONTAL
FCC PART-13C (1lG-PE)
B5E4EC 27+C/55% Engineer : Jarwel Wang

Radic Control M/WN:TZEL
DC &V
THZ2404

Dat

a.12
Level (dBu\/m)
a7

File: DMEM980793-futaba\TA2404.EMI (16)

FCC PART-15C (1G-PK)

4

P 1

49

W A A i i T e R L e ST

18000

Site no.
Dis. / Ant.
Limit

Env. / Ins.
EUT

Fower Rating
Test Mode

19400, 20800, 22200, 23600, 25000
Frequency (MHz)
=ite Data no. =@ 12
3m 311e nt. pol. : VERTICAL
FCOC PART-15C {1G-PE)
8564EC 27*C/55% Engineer : Jarweili Wang

Radio Control M/N:T2PL
DC &V
THZ2404
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AUDIK TECENOLOGY Corp. EMC Laboratory
No.33-11, Tin-fu Tsun, Lin-kou Hsiang, Taipel
County, Tarwan R.0.C. Post Code:24443
Tel+886-2-26002133 Fax+886-2-26000303
Email:tteme@tteme. com.ow

AUDIX J

Data: 5
o7 Level (dBu\im)

File: DMEM980793-futaba\TA2425.EMI (16)

FCC PART-15C {1G-PK)
-6dB
49
1
01000 1336. 1672, 2008. 2344, 2680
Frequency (MHz)
Site no. 1 =ite Data no. : 5
Dis. / Ant. : 3m 3115 &nt. pol. HCRIZONTAL
Limit FCC PRART-13C (1G-FPE)
Env. / Ins. : B564EC 27*C/55% Engineer Jarwel Wang
EUT : Radio Control M/N:T2FL
Power Rating D BV
Test Mode T¥Z4253

Data: 6 File: D:EM9B807 93 futaba\TX2425.EMI {16)
o7 Level (dBu\/m)

FCC PART-15C [1G-PK)
-GdB

49 12

WWW

0 1000 1336. 1672. 2008. 2344, 2680
Frequency (MHz)
Site no. site Data no. 3
Dis. / Ant. 3m 3115 Ant. pol. VERTICAL
Limit FCC PRRT-15C (1G-PE)
Env. / Ins. 8564EC 27*C/55% Engineer Jarwel Wang
EUT Radioc Control M/N:T2FL

Bower Rating
Test Mode

DC &V
TXZ2425
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@ AUDIX TECHNOLOGY Corp. EMC Laboratory
A U D IX No.33-11, Tinfu Tsun, Lin-kou Hsiang, Taipel
County, Tarwan R.0.C. Post Code:24443
Tel+886-2-26092133 Fanx+886-2-26009303
Email-ttemc @ tteme.com. tw

Dat File: D:\EMS80793-futaba TX2425.EMI (16)

a:15
Level (dBu\im)
a7

FCC PART-15C [1G-AV)
-GdB

WWW

49

0 1000 1336. 1672, 2008. 2344, 2680
Frequency (MHz)

Site no. 1 =site Data no. : 15
Dis. / Znt. : 3m 3115 Ant. pol. : HORIZONTAL
Limit : FCC PART-15C (1G-4V)
Env. / Ins. : BS5E4EC 27%C/55% Engineer : Jarweil Wang
EUT : Radio Control M/N:TZEL
Power Rating : DC &V
Test Mode : TX2425

Dat File: DEM980793-futaba\TX2425.EMI (16)

a. 16
Level (dBu\/m)
a7

FCC PART-15C [1G-AV)
-6dB

49 T

W WW

0 1000 1336, 1672, 2008, 2344, 2680
Frequency (MHz)
Site no. : site Data no. : 16
Dis. / Bnt. =: 3m 3115 Ant. pol. : VERTICAL
Limit : FCC BART-15C (1lG-&4vV)
Env. / Ins. : B564EC 27*C/55% Engineer : Jarweil Wang
EUT : Radio Control M/N:TZPL
Bower Rating : DC &V
Te=t Mode 1 THZ4Z5
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AUDIK TECENOLOGY Corp. EMC Laboratory
No.33-11, Tin-fu Tsun, Lin-kou Hsiang, Taipel
County, Tarwan R.0.C. Post Code:24443
Tel+885-2-26092133 Faw+885-2-26000303

Email:tteme@tteme. com.ow

Data. 8
- Level (dBuV/m)

File: DMEM980793-futaba\TA2425.EMI (16)

FCC PART-15C (1G-PK)

-GdB

49

M

2680

Site no.
Di=s. / Ant.
Limit

Env. / Ins=s.
EUT

Power Rating
Te=t Mode

2944, 3208, 3472, 3736, 4000
Frequency (MHz)
=ite Data no. 8
3m 3115 nt. pol. HORIZCNTAL
FCOC PARRT-15C (1G-PE)
BSE4EC 27%C/55% Enginser Jarwel Wang

Radio Contreol M/MN:T2FPL
D ev
THZ2425

Data: 7
o7 Level (dBuVW/m)

File: DMEM9E0793-futaba\TA2425.EMI (16)

FCC PART-15C [1G-PK)

-6dB

49

e A

2680

Site no.
Dis. / Ant.
Limit

Env. / Ins.
EUT

Power Rating
Te=t Mode

2944, 3208. 3472 3736. 4000
Frequency (MHz)
=ite Data no. 7
3m 3115 Ent. pol. VERTICAL
FCC PART-13C (1lG-PE)
B5E64EC 27+C/55% Engineer Jarwel Wang

Radic Control M/N:TZEL
DC ev
THZ2425
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AUDIX TECHENOLOGY Corp. EMC Laboratory
MNo.33-11, Tin-fu Tsun, Lin-kou Hsiang, Taipei
County, Taiwan E.0.C. Post Code:24443
Tel+5886-2-26092133 Fax-+286-2-26000303
Email:ttemc@ tteme.com.tw

Data: 2
97 Level (dBuV/m)

File: DMEM9E0793-futaba\TA2425.EMI (16)

FCC PART-15C (1G-PK)
-6dB
49 12
Ud—ﬂﬂﬂ 4300, 4600, 4800, 5200, 5500
Frequency (MHz)
Site no. site Data no. =@ 2
Dis. / Ant. 3m 3115 AZnt. pol. HORIZONTAL
Timit FCC BART-15C (1G-PE)
Env. / Ins. 8564EC 27*C/55% Engineer Jarwel Wang
EUT Radioc Control M/N:T2EL
Power Rating D BV
Test Mode THZL253

Data: 1
o7 Level (dBu\/m)

File: DNEM980793-futaba\TAZ2425.EMI (16

)

FCC PART-15C [1G-PK)

-GdB

49 MW

Ud—ﬂﬂﬂ 4300, 4600, 4900, 5200, 5500
Frequency (MHz)
Site no. site Data no. : 1
Dis. / Ant. 3m 3115 Ant. pol. VERTICAL
Limit FCC PRRT-15C (1G-PE)
Env. / Ins. 8564EC 27*C/55% Engineer Jarwel Wang
EUT Radio Control M/N:T2EL
Bower Rating DC &V
Te=t Mode THZ425
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AUDIX TECHENOLOGY Corp. EMC Laboratory
No.33-11, Tin-fu Tsun, Lin-kou Hsiang, Taipei
County, Taiwan E.0O.C. Post Code:24443
Tel+886-2-26002133 Fax+886-2-26000303
Email:ttemc @ tteme.com.tw

AUDIX 2

Data: 14
o7 Level (dBuVW/m)

File: DMEM980793-futaba\TA2425.EMI (16)

FCC PART-1AC (1G-AV)
1 2 -6dB

Wh“UvWJuFﬂMﬁwJmﬂﬁaﬂww#mhwﬂhmwpvaaﬁwaﬂ et e pot e oAttt

49

4000 4300. A4600. 4900. 5200. 5500
Frequency (MHz)
Site no. : =ite Data no. : 14
Dis. / Bnt. : 3m 3115 Lnt. pol. HORIZONTAL
Limit : FCC BRRT-13C (1lG-AV)
Env. / In=. : B564EC 27*C/55% Enginesr Jarwel Wang
EUT : Radio Control M/N:TZEL

Bower Rating : DC &V
Test Mode TXZ2425

Dat File: DMEM980793-futaba\TA2425.EMI (16)

a. 13
Level (dBuV/m)
a7

FCC PART-15C (1G-AV)

S

|t el
U#UDU 4300, 4600, 4900, 5200, 5500
Frequency (MHz)
Site no. : =ite Data no. : 13
Dis. / Znt. : 3m 3115 Ant. pol. VERTICAL
Timis : FCC PART-15C (1G-&V)
Env. / Ins. B5E4EC 27%C/55% Engineer Jarwel Wang

EOT
Power Rating
Test Mode

Radic Control M/N:TZEL

DC &V
TX2425
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AUDIX TECHENOLOGY Corp. EMC Laboratory
Na.33-11, Tinfu Tsun, Lin-kou Hsiangz, Taipei
County, Tarwan E.0.C. Post Code:24443
Tel+886-2-26002133 Fax+886-2-26000303
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AUDIX J

Data: 3
o7 Level (dBuVW/m)

File: DMEM980793-futaba\TA2425.EMI (16)

FCC PART-15C (1G-PK)
ety
49
0 5500 a8000. 10500. 13000. 15500. 18000
Frequency (MHz)
Site no. : =ite Data no. : 3
Dis. / Znt. : 3m 3115 int. pol. HORIZCNTAL
Timit : FCC PART-15C (1G-PE)
Env. / Ins. 8564EC 27*C/55% Engineer Jarwel Wang
EUT : Radio Control M/N:TZPL
Power Rating Do &v
Te=t Mode THZ2425

File: D:\EMS80793-futaba TX2425.EMI (16)

Data: 4
o7 Level (dBu\im)

FCC PART-15C {1G-PK)
by
49
0 5500 8000. 10500. 13000. 15500. 18000
Frequency (MHz)
Site no. : =ite Data no. : 4
Di=. / Bnt. : 3m 3115 nt. pol. VERTICAL
Limit FCC PART-1S5C (1E-PE)
Env. / Ins. BSE4EC 2T7%C/55% Enginser Jarwel Wang
EUT Radio Control M/N:T2PL
Fower Rating D &V
Te=st Mode TH2425
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AUDIX TECHNOLOGY Corp.  EMC Laboratory
No.33-11, Tinfu Tsun, Lin-kou Hsiang, Taipel
County, Tarwan R.0.C. Post Code:24443
Tel+886-2-26002133 Fax+886-2-26000303
Email:ttemc @ tteme.com.tw

ata: 9
Level (dBuV/m)

File: DMEM9E0793-futaba\TA2425.EMI (16)
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FCC PART-15C (1G-PK)
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49
0 18000 18400, 20800, 22200. 23600. 25000
Frequency (MHz)
Site no. site Data no. : 9
Dis. / Ant. 3m 311le Ant. pol. : HORIZONTAL
Limit FCC PRRT-15C (1G-PE)
Env. / Ins. B5E64EC 27+C/55% Engineer : Jarwel Wang
EUT Radioc Control M/N:T2FL
Power Rating D &V
Te=zt Mode TH2425
Data: 10 File: D:\EM980793-futaba\TX2425.EMI (16)
Level (dBuVW/m)
a7
FCC PART-15C (1G-PK)
& MM
mewww e T M T
49
0 18000 18400, 20800. 22200. 23600. 25000
Frequency (MHz)
Site no. site Data no. : 10
Dis. / Ant. 3m 311l¢ Ant. pol. : VERTICAL
Limit FCC PART-1S5C (1E-PE)
Env. / Ins. BSE4EC 2T7%C/55% Enginser : Jarwel Wang

EOT
Power Rating
Test Mode

Radic Control M/N:TZEL
Do ev
THZ4Z5
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A U D IX No.33-11, Tinfu Tsun, Lin-kou Hsiang, Taipel
County, Tarwan E.0.C. Post Code:24443
Tel+886-2-26002133 Fanx+386-2-26000303
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Data: 1 File: D:\EM980793-futaba\Tx2447.5.EMI {16)
o7 Level (dBuV/m)

FCC PART-15C (1G-PK)
-6dB
49
1 2
0 1000 1336. 1672, 2008, 2344, 2680
Frequency (MHz)
Site no. : site Data no. = 1
Dis. / Ant. =: 3m 3115 Znt. pol. : HORIZONTAL
Limit : FCC PART-15C (1G-PK)
Env. / Ins. : B564EC 27*C/55% Engineer : Jarwel Wang
EUT : Radio Control M/N:TZPL
Bower Rating : DC &V
Te=t Mode : THZ2447.5

Data: 2 File: D:\EM980793-futaba\Tx2447.5.EMI {16)
a7 Level (dBuV/m)

FCC PART-15C [1G-PK)
-6dB

49

1000 1336. 1672, 2008. 2344, 2680
Frequency (MHz)
Site no. : site Data no. : 2
Dis. / Ant. =: 3m 3115 Znt. pol. : VERTICAL
Limit : FCC BRRT-15C (1G-EBE)
Env. / Ins. : B564EC 27*C/55% Engineer : Jarwel Wang
EUT : Radio Control M/N:TZPL
Bower Rating : DC &V
Te=t Mode : THZ2447.5
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a 13
Level (dBuV/m)
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File: D:EM920793-futaba\TX2447.5.EMI (16)

FCC PART-15C [1G-AV)

49 -GdB
01000 1336. 1672. 2008. 2344, 2680
Frequency (MHz)

Site no. aite Data no. » 13

Dis. / Ant. 3m 3115 Ant. pol. : HORIZONTAL

Limit FCC PRART-13C (1G-LAV)

Env. / Ins. B5E4EC 27+C/55% Engineer : Jarwel Wang

EUT Radio Control M/N:T2EL

Power Rating Do &v

Test Mode TH2447 .5

Dat

a 14
Level (dBuV/m)
a7

File: DMEM9E0793-futaba\TA2447.5.EMI (16)

FCC PART-15C (1G-AV)

-6dB

49

N e IS & VP S

1000

Site no.
Di=s. / Ant.
Limit

Env. / Ins.
EUT

Fower Rating
Test Mode

1336. 1672. 2008. 2344, 2680
Frequency (MHz)
site Data no. @ 14
3m 3115 nt. pol. : VERTICAL
FOC PART-15C {1G-2V)
8564EC 27%C/55% Engineer : Jarweil Wang
Radio Control M/N:T2PL
DC ev
THZ447 .5
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AUDIX TECENOLOGY Corp.  EMC Laboratory
No.33-11, Tin-fu Tsun, Lin-kou Hsiang, Taipel
County, Taiwan R.0.C. Post Code:24443
Tel+886-2-26002133 Fax+886-2-26000303
Email:ttemc @ tteme.com.tw

AUDIX J

Data: 4
a7 Level (dBuV/m)

File: DMEM9E0793-futaba\TA2447.5.EMI (16)

FCC PART-15C (1G-PK)
-6dB

49
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2680 2944, 3208. 3472, 3736. 4000
Frequency (MHz)
Site no. : site Data no. : 4
Dis. / Ant. : 3m 3115 Ant. pol. HORIZONTAL
Limit 1 FCC PRRT-13C (1G-PE)
Env. / Ins. B5E4EC 27+C/55% Engineer Jarwel Wang
EUT : Radio Control M/N:TZPL
Power Rating Do &V
Test Mode TH2447 .35

Data: 3 File: D:EM9B807 93 futaba \TX2447.5.EMI (16)
o7 Level (dBuVW/m)

FCC PART-15C [1G-PK)
-6dB

49

e g Y A

2680 2044, 3208, 3472 3736, 4000
Frequency (MHz)
Site no. : site Data no. : 3
Dis. / Ant. : 3m 3115 Lnt. pol. VERTICAL
Limit : FCC BRRT-15C (1G-EBE)
Env. / Ins. B5E4EC 27+C/55% Engineer Jarwel Wang
EUT Radic Control M/WN:TZEL

Power Rating
Test Mode

oC &V
TX2447.5
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AUDIX TECENOLOGY Corp. EMC Laboratory
No.33-11, Tinfu Tsun, Lin-kou Hsiang, Taipel
County, Tarwan R.0.C. Post Code:24443
Tel+886-2-26092133 Fanx+886-2-26009303
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Data: 7
o7 Level (dBu\im)

File: D:\EMS80793-futaba\TX2447.5.EMI (16)

FCC PART-15C (1G-PK)
-6dB

49 1

U#UUU 4300. A4600. 4900. 5200. 5500
Frequency (MHz)
Site no. 1 =site Data no. 7
Dis. / Znt. : 3m 3115 Ant. pol. HORIZONTAL
Limit : FCC PART-15C (1G-PE)
Env. / Ins. 8564EC 27%C/55% Engineer Jarwel Wang
EUT : Radio Control M/N:TZEL
Fower Rating D &V
Test Mode TH2447.5

Data: 8 File: D:IEM980793-futaba TX2447.5.EMI (16)
o7 Level (dBuVW/m)

FCC PART-15C (1G-PK)
-6dB

49
MWM

Ud-UUU 4300, 4600, 4900, 5200. 5500
Frequency (MHz)
Site no. 1 =site Data no. : B
Dis. / Znt. : 3m 3115 Ant. pol. VERTICAL
Timit FCOC PART-15C {1G-PE)
Env. / Ins. 8564EC 27*C/55% Engineer Jarwel Wang
EUT Radio Control M/MN:T2EL

Power Rating
Test Mode

DC &ev
TX2447.5
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AUDIX TECENOLOGY Corp.  EMC Laboratory
No.33-11, Tin-fu Tsun, Lin-kou Hsiang, Taipel
County, Taiwan R.0.C. Post Code:24443
Tel+886-2-26002133 Fax+886-2-26000303
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Data: 15
o7 Level (dBu\/m)

File: DMEM9E0793-futaba\TA2447.5.EMI (16)

FCC PART-15C [1G-AV)
49 1 -GdB
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Ud-UUU 4300. 4600, 4800, 5200. 5500
Frequency (MHz)
Site no. : =ite Data no. : 15
Dis. / Znt. : 3m 3115 Ant. pol. HORIZONTAL
Timis : FCC PART-15C (1G-&V)
Env. / Ins. 8564EC 27*C/55% Engineer Jarwel Wang
EUT : Radio Control M/N:T2FL
Power Rating Do BV
Test Mode TX2447.5

Data: 16 File: D:\EM980793-futaba\Tx2447.5.EMI {16)
a7 Level (dBuV/m)

FCC PART-15C [1G-AV)
-GdB

49
MW

Ud-UUU 4300. 4600. 4900. 5200. 5500
Frequency (MHz)
Site no. 1 =ite Data no. : 1@
Dis. / Ant. : 3m 3115 Lnt. pol. VERTICAL
Timis FCC PRART-15C (1G-AV)
Env. / Ins. 8564EC 27%C/55% Engineer Jarwel Wang

EUT
Power Rating
Test Mode

Radio Contreol M/MN:T2FPL
D ev
THZ2447 .5
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AUDIX TECENOLOGY Corp. EMC Laboratory
No.33-11, Tin-fu Tsun, Lin-kou Hsiang, Taipei
County, Taiwan R.O.C. Post Code:24443
Tel+5886-2-26092133 Fax-+286-2-26000303

AUDIX J

Email:ttemc@ tteme.com.tw

Data: 6
- Level (dBuV/m)

File: D:EM980793-futaba\TX2447.5.EMI (16)

FCC PART-15C {1G-PK)
49
0 5500 8000. 10500. 13000. 15500. 18000
Frequency (MHz)
Site no. =1te Data no. &
Dis. / Ant. 3m 3115 Znt. pol. HORIZONTAL
Limit FCC PRRT-15C {1G-PE)
Env. / Ins. BSE4EC 27%C/55% Engineer Jarwel Wang
EUT Radioc Control M/N:T2EL
Power Rating D BV
Test Mode TH2447 .5

File: D:EM920793-futaba\TX2447.5.EMI (16)

Data: 5
o7 Level (dBu\/m)

FCC PART15C (1G-PK)
s
49
0 5500 8000, 10500. 13000. 15500. 12000
Frequency (MHz)
Site no. =1te Data no. 5
Dis. / &nt. 3m 3115 &nt. pol. VERTICAL
Limit FCC PRRT-15C ({1G-PE)
Env. / Ins. BSE4EC 27%C/55% Engineer Jarwel Wang
EUT Radioc Control M/N:T2PL
Power Rating D BV
Test Mode TH2447 .5
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AUDIX TECENOLOGY Corp. EMC Laboratory
Ne.33-11, Tinfu Tsun, Lin-kou Hsiang, Taipei
County, Tarwan E.0.C. Post Code:24443
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Data: 10 File: D:\EM9807 83 futaba TX2447.5.EMI (16)
Level (dBuVI/m)
a7
FCC PART-15C {1G-PK)
R - et 1oy Ao A et S| bt o g P
W R
49
0 18000 198400. 20800. 22200. 23600. 25000
Frequency (MHz)
Site no. site Data no. : 10
Dis. / Ent. 3m 311e nt. pol. HORIZONTAT
Limit FCC PRRT-15C (1G-PE)
Env. / In=. B5E4EC 27%C/55% Enginesr Jarwel Wang
EUT Radic Control M/N:T2FL
Power Rating Do &v
Te=t Mode THZ2447.5

Data: 9
o7 Level (dBu\/m)

File: DNEM9B0793-futaba\TA2447.5.EMI (16)

FCC PART-15C (1G-PK)
os i ke 4 oy PO uﬁﬁm
WW il
49
0 18000 18400, 20800, 22200, 23600, 25000
Frequency (MHz)

Site no. site Data no. : 3
Dis. / Ant. 3m 3l1le Ant. pol. VERTICAL
Timit FCC BART-15C (1G-PE)
Env. / Ins. 8564EC 27%C/55% Engineer Jarwel Wang
EUT Radioc Control M/N:T2EL
Power Rating D BV
Test Mode THZ447 .5
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ata: 2 File: D:\EM980793-futaba \RX2425.EMI {12)
Level (dBuV/m)

a7
FCC PART-15C {1G-PK)
-6dB
49
12
0 1000 1336. 1672, 2008. 2344, 2680
Frequency (MHz)
Site no. : =ite Data no. : 2
Di=. / Bnt. : 3m 3115 Znt. pol. : HORIZONTAL
Limit : FCC PART-1E5C (1E-PE)
Env. / Ine. : B3E64EC Z7*C/55% Enginser : Jarwel Wang
EUT : Radio Control M/N:T2PL
Power Rating : DC &V
Test Mode : R¥Z2425

File: DMEM980793-futaba\RAX2425.EMI (12)

Data: 1
o7 Level (dBuVW/m)

FCC PART-15C [1G-PK)
-GdB
49
123
01000 1336. 1672. 2008. 2344, 2680
Frequency (MHz)
Site no. 1 =ite Data no. : 1
Dis. / Bnt. =: 3m 3115 Znt. pol. : VERTICAL
Limit : FZC PRART-15C (1l3-FE)
Env. / Ine. : B3E4EC Z27*C/55% Enginser : Jarwel Wang
EUT : Radio Control M/N:T2PL
Power Rating : DC &7
Te=st Mode : RMZ425
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A U D IX No.33-11, Tin-fu Tsun, Lin-kou Hsiang, Taipei
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Dat File: DMEM920793-futaba\RAX2425.EMI (12)

a 12
Level (dBuV/m)
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FCC PART-15C (1G-AV)

49 -GdB
0 1000 1336. 1672. 2008. 2344, 2680
Frequency (MHz)

Site no. 1 =ite Data no. : 12

Dis. / Bnt. =: 3m 3115 Znt. pol. : HORIZONTAL

Limit : FCC BRRT-13C (1lG-LAV)

Env. / Ins. : BSE4EC 27+C/55% Engineer : Jarwel Wang

EUT : Radio Control M/N:TZPL

Power Rating : DC &V

Test Mode : R¥2425

File: DMEM980793-futaba\RA2425.EMI (12)

Data: 11
o7 Level (dBu\/m)

FCC PART-15C [1G-AV)

49 -GdB
0 1000 1336. 1672, 2008. 2344, 2680
Frequency (MHz)

Site no. 1 =site Data no. : 11

Dis. / Znt. : 3m 3115 Ant. pol. : VERTICAL

Timis : FCC PART-15C (1G-&V)

Env. / Ins. : B564EC 27*C/55% Engineer : Jarweili Wang

EUT : Radio Control M/N:TZEL

Power Rating : DC &V

Test Mode : RX2425
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Data: 3
o7 Level (dBuVW/m)
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Radio Control M/N:TZ2PL
Do &V
RMZ2425
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Jarwel Wang

Data: 4
o7 Level (dBuV/m)

File: D:EMS20793-futaba\RXN2425.EMI (12)
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Power Rating
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Jarwel Wang

AUDIX Technology Corporation Report No. EM-F980557



FCC ID. AZPT2PL-24G APPENDIX | Page 25 of 26

AUDIK TECENOLOGY Corp. EMC Laboratory
No.33-11, Tin-fu Tsun, Lin-kou Hsiang, Taipei
County, Taiwan E.0O.C. Post Code:24443
Tel+886-2-26002133 Fax+886-2-26000303
Email:ttemc@ tteme.com.tw

AUDIX J

Data: 6
o7 Level (dBuV/m)
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Frequency (MHz)
Site no. : =ite Data no. : B
Dis. / Znt. : 3m 3115 Ant. pol. HORIZONTAL
Limit FCC PRRT-15C (1G-PE)
Env. / Ins. 8564EC 27*C/55% Engineer Jarwel Wang
EUT Radioc Control M/N:T2FL

Power Rating
Test Mode

DC &V
R¥2425

Data: 5
o7 Level (dBu\/m)

File: DMEM980793-futaba\RA2425.EMI (12)
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EUT Radio Control M/N:T2EL

Power Rating
Test Mode

oC &V
R¥2425
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Data: 7
o7 Level (dBuVW/m)

File: DMEM980793-futaba\RA2425.EMI (12)
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B5E64EC 27+C/55% Enginser : Jarwel Wang

Radic Control M/N:TZEL
DC ev
R¥MZ2425

Data: 8
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